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Document Introduction

Ademco Inc. tested the above equipment in accordance with the requirements set forth in the
listed standards. All indications of Pass/Fail in the report are opinions expressed by Ademco Inc.
based on interpretations and/or observations of test results. Measurement Uncertainties were not
taken into account and are published for informational purposes only. The test results show that
the equipment tested is capable of demonstrating compliance with the requirements as
documented in this report.

This document is a record of the FCC/ISED Test Report for Ademco Inc. products. It
demonstrates the data required to be analyzed to certify a product according to the requirements
of the FCC & ISED.

The results in the report reflect only the model of the items under test unless noted otherwise.
This document may not be altered or revised in any way unless done so by Ademco Inc. and all
revisions are duly noted in the revisions section. Any alterations of this document not carried out
by Ademco Inc. will constitute fraud and shall nullify the document. This report must not be
used by the client to claim product certification, approval or endorsement by NVLAP, NIST, any
agency of the Federal Government, or any agency of any government.

Ademco Inc. is the legal entity name for Honeywell Home / Resideo. All three names can be
used synonymously within this test report.

Test Report Revision History

Revision Prepared By | Reviewed By | Revision Detail Release Date

--- M. Antola A. Roussin Original Release 2018-12-04
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Applicable Test Standards/Limits

Test Standards/Limits Result Dates Tested
ANSI C63.10: 2013 Compliant 10/25/18 — 12/04/18
RSS-247, Issue 2, Section 5 Compliant 10/25/18 — 12/04/18
RSS-GEN, Issue 4 Compliant 10/25/18 — 12/04/18
CFR 47 Pt 15 Subpart C, Section 15.207/209 Compliant 10/25/18 — 12/04/18
CFR 47 Pt 15 Subpart C, Section 15.247 Compliant 10/25/18 — 12/04/18

Deviations from Test Methods
# | Deviation Description

0 None

Facilities and Accreditation
The test site and measurement facility used to collect data are located at 2 Corporate Center
Dr., Melville, NY 11747, USA. Ademco Inc. is accredited by NVLAP, Laboratory Code
600110-0. The full scope of accreditation can be viewed at the NVLAP website.

Test Item Description
The EUT is a wireless thermostat that contains two (2) unique radios — a dual-band Wi-Fi
radio and a 903-926MHz frequency hopping spread spectrum (i.e. RedLINK) radio. Each
radio utilizes two (2) antennas, which are used for diversity only. Antenna gains are listed
below:

2.4GHz Wi-Fi Antenna 1: -0.55dBi
2.4GHz Wi-Fi Antenna 2: 0.65dBi
5GHz Wi-Fi Antenna 1: -0.10dBi
5GHz Wi-Fi Antenna 2: 0.94dBi
900MHz RedLINK Antenna 1: 0.50dBi
900MHz RedLINK Antenna 2: 1.45dBi

This report covers the 2.4GHz portion of the Wi-Fi radio only.
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FCCID:H

S9-THX321WFO01 IC ID: 573R-THX321WF01

Worse-Case Configuration & Mode

orthogona

Radiated emissions was performed with the EUT set to transmit at the low/mid/high channels
with the highest output power as worst-case scenario. The EUT was tested in all three

axis orientation (standing upright) was the worst-case orientation. Therefore, all final radiated
test was performed with the EUT in the X axis orientation. See setup photos for details.

| planes in order to determine the worst-case emissions. It was determined that the X

Test Sample Identification

Sample ID Number Sample Serial Number Date Received
MEL-583 Non-serialized production unit 2018-10-18
MEL-584 Non-serialized production unit 2018-10-18
MEL-585 Non-serialized production unit 2018-10-18
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Calibration & Measurement Uncertainty

e Measuring Instrument Calibration — The measuring equipment utilized to perform
the tests documented in this report have been calibrated in accordance with the
manufacturer’s recommendations and is traceable to recognized national standards.

o Sample Calculation — Where relevant, the following sample calculation is provided:

Field Strength (dBuV/m) = Measured Voltage (dBuV) + Antenna Factor (dB/m) +

Cable Loss (dB) — Preamp Gain (dB)

[i.e.] 37 dBuV/m =30 dBuV + 18.5dB/m + 0.5 dB - 12 dB

e Uncertainty - Figures are valid to a confidence level of 95%.

Test Standard Uncertainty
Radiated Emissions (30-200MHz Horizontal) +/- 5.05 dB
Radiated Emissions (30-200MHz Vertical) +/-5.28 dB
Radiated Emissions (200-1000MHz Horizontal) +/-10.21 dB
Radiated Emissions (200-1000MHz Vertical) +/- 10.36 dB
Radiated Emissions (Above 1GHz) +/- 9.70 dB
Conducted Emissions (150KHz-30MHz) +/- 4.36 dB

Opinions / Interpretations

None
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FCC ID: HS9-THX321WF01 IC ID: 573R-THX321WF01

Test Summary
All tests described below are required, unless otherwise noted. Notes should be described in detail in the
“Additional notes” section.
# Test Description Status
1 99% Occupied Bandwidth PASS
2 6 dB Emission Bandwidth PASS
3 Maximum Conducted Output Power PASS
4 Maximum Power Spectral Density PASS
5 Out-of-Band Emissions PASS
6 Radiated Emissions (Intentional) PASS
7 Conducted Emissions (Mains) PASS
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FCC ID: HS9-THX321WF01

Date: 2018-12-04

IC ID: 573R-THX321WF01

Test & Measurement Equipment

The following test and measurement equipment was utilized for the tests documented in this report:

Equipment List

Instrument Type ID # Serial # Manufacturer Model Cal Cal Due
Date Date
RF Lab (RF Conducted & Power Measurements
Spectrum 11531 | MY41000078 Agilent E4440A 06/06/17 |  06/06/19
Analyzer
Power 11568 | 105317 Rohde & NRP-z81 | 10/02/18 | 10/02/19
Sensor Schwarz
Attenuator - 1624 Pasternack PE7087-6 * *
RF Chamber
Spectrum 11496 | 100303 Rohde & FSU26 04/11/18 |  04/11/19
Analyzer Schwarz
Loop Antenna
(9kHz-30MHz) 11535 121080 Com-Power AL-130R 10/29/18 10/29/19
Bilog Antenna
(30MHz-5GHz) 11311 A022406 Sunol JB5 02/01/18 02/01/19
Horn Antenna
(1-18GH?2) 2319 2317 EMCO 3115 01/10/18 01/10/19
Horn Antenna
(18-40GH?) 11472 151 EMCO EM-6963 02/14/18 02/14/19
Preamp P 11. * *
(10-4200MHz) 11537 1603006 Mini Circuits TVA-11-422
Preamp _ - * *
(500MHzZ-18GHz) 11557 18040034 Com-Power PAM-118A
Preamp . ) - -
(18-40GH2) 11541 160911 Amplical AMP18G40-35
Ba“FdiITeerJeCt 11553 | G041 Micro-tronics | BRM50702-01 x x
RF Cable - - Mini-Circuits RDE#2 * *
RF Cable - - Insulated Wire SMA#8 * *
OATS
Spectrum 11545 | 103125 Rohde & FSW26 02/21/18 |  02/21/19
Analyzer Schwarz
Bilog Antenna
(30MHz-6GH?2) 11534 A012816 Sunol JB6 03/27/18 03/27/19
Horn Antenna
(1-18GH?2) 2973 3127 EMCO RGA-60 01/22/18 01/22/19
Horn Antenna
(18-40GH?) 11472 151 EMCO EM-6963 02/14/18 02/14/19
Preamp * «
(100kHz-1.3GHz) 11540 | 2443AUF555 HP 8447D
Preamp . ) * «
(1-18GH2) 11539 160362 Amplical AMP1G18-35
Preamp 11541 160911 Amplical AMP18G40-35 * *
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Date: 2018-12-04

IC ID: 573R-THX321WF01

(18-40GHz)
Higﬂt':fss 11552 G018 Micro-tronics | HPM50111-01 * *
RF Cable - - Pasternack RDE#1 * *
RF Cable - - MegaPhase EMC32£181- * *
Shield Room
Re'i';’i'\'/er 11566 | 102484 ESE\?VZS ESR3 09/19/18 | 09/19/19
LISN 11527 | 241259 Com-Power LIN-120A | 01/10/18 | 01/10/19
Misc.
Measurement | 11543 | \ersion 9.5 uL UL EMC N/A N/A
Software
Environmental | 11555 | Ag70144 Extech SD700 08/21/17 | 08/21/20
Meter Instruments

*-Passive devices & Preamps are characterized in-house, not calibrated.
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FCC ID: HS9-THX321WF01

Date: 2018-12-04
IC ID: 573R-THX321WF01

On Time and Duty Cycle

Test Description

Refer to KDB 558074 Zero-Span Analyzer Method.

Test Criteria

Test Information

Reference

Limit

KDB 558074, Section 6

None, for reporting only

. Temperature | Humidity | Pressure
Tester | Test Location Date (°C) (%RH) (mbar) Results (P/F)
MA RF Lab 12/03/18 22.6 37.2 1014
Test Results
OFF . Duty . 1/ON Time
EUT Mode Time P(ergls(;d Cycle c I(?Ilét{(y) Duty I(:Z;/;IOerC(?((j)g)e ction Minimum VBW
(ms) (linear) yele (0 (kHz)
802.11b 0.01658 | 1.222 0.986 98.6% 0.00 0.01
802.11g 0.02375 | 2.086 0.989 98.9% 0.00 0.01
802.11n HT20 0.0225 | 1.941 0.988 98.8% 0.00 0.01
802.11n HT40 0.02298 | 0.965 0.976 97.6% 0.10 1.06
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Date: 2018-12-04
IC ID: 573R-THX321WFO01

Duty Cycle Plot

Agilent L ¥ Agilent L
a Mkr2  1.222 ms a Mkrz  2.036 ms
Ref 36.5 dBm Atten 46 dB -6.73 dB Ref 36.5 dBm Atten 48 dB 3.15 dB
ek | thea | \ \ | | \ | | I
Lag 28 * Log o
dB/ " ' ‘ ds/
Offst Offst
6.5 6.5
dB dB
LgAv LyAy
Yl 52 Y1 82
Center 2.437 000 GHz Span @ Hz Center 2.437 000 GHz Span @ Hz
es BH & MHz #VBH 58 MHz Sweep 1.7 ms (4891 pts) es BH § MHz #UBH 58 MHz Sweep 2.5 ms (4881 pts)
Marker  Trace Type o fids finplitude Marker  Trace Type W Axis Anplituds
1R 1 Tine 286.5 ps 22.28 din 1R 1y Tine 253.8 ps 16.75 dBn
1a 1) Tine 16.58 ps -2.22 dB 1s a1y Tine 23.75 ps 1.28 dB
2R 1) Tine 286.4 ps 22.28 din 2R a1y Tine 253.8 ps 16.75 dBn
28 A Tine 1.222 ns -8.73 dB EN )y Tine 2.886 us 2.15 dB
802.11b Mode 802.11g Mode
Agilent L Agilent L
a Mkr2  1.941 ms a Mkr2  965.3 ps
Ref 36.5 dBm Atten 4@ dB 2.29 dB Ref 36.5 dBm Atten 46 dB -8.38 dB
ool I [ — ———
Log T Log
10 M 18 5 5
&/ io/ R e
Offst Offst
6.5 6.5
dB dB
LgAv LgAy
V1l 52 Y1 52
Center 2.437 000 GHz Span B Hz Center 2.437 000 GHz Span @ Hz
Res BH & MHz #YBH 56 MHz Sweep 2.5 ms (4001 prs) Res BH 8 MHz #UBH 58 MHz Sweep 1.313 ms (4001 pts)
Marker Trace Type ¥ Axie Amplitude Marker Trace Type # Axis Anplitude
Tine 4.4 pe 17.22 dBm 1R (65 Tine 284.6 pe 14.24 dBm
la [&¥] Tine 22.5 pe 0.74 dB 1a (65 Tine 22.98 pe -E.78 dB
2R [&¥] Tine 314.4 pe 17.22 dBm 2R (65 Tine 284.6 pe 14.24 dBm
2a [&¥] Tine 1.941 ne 2.29 dB 2a (65 Tine 9EG.3 pe -8.32 dB
802.11n HT20 Mode 802.11n HT40 Mode
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Date: 2018-12-04
IC ID: 573R-THX321WF01

6dB Emission Bandwidth (DTS Bandwidth)

Test Description
Measure the maximum width of the emission that is constrained by the frequencies associated with the two

outermost amplitude points (upper and lower frequencies) that are attenuated by 6 dB relative to the maximum level

measured in the fundamental emission. Refer to KDB 558074 D01 DTS Meas Guidance v04.

Test Criteria

Reference Limit
CFR 47 Subpart C 15.247 (2)
RSS-247 Section 5.2 (a) = 500kHz
Test Information
. Temperature | Humidity | Pressure
Tester | Test Location Date (°C) (%RH) (mbar) Results (P/F)
AG/CL RF Lab 11/13/18-11/16/18 21.7 27.2 993.6 P
Test Results

6dB Bandwidth (in MHz)
Mode Channel | Frequency (GHz) Antenna 1 | Antenna 2

Low 2.412 8.862 8.861

802.11b Mid 2.437 8.606 8.582

High 2.462 8.549 8.737

Low 2.412 16.376 16.357

802.11g Mid 2.437 16.372 16.357

High 2.462 16.363 16.361

Low 2.412 17.633 17.593

88&%” Mid 2.437 17.584 17.584

High 2.462 17.614 17.596

Low 2.422 36.328 36.347

88&%" Mid 2.437 36.345 36.345

High 2.452 36.359 36.335
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6dB Bandwidth — 802.11b Mode

. Agilent 83:14:44 Nov 15, 2815
Ref 36.5 dBm #Atten 48 dB
#Peak
Log
16
dB/ " b,
oe N il Tt
dB f;f \\%
Vi [

LgAw
M1 s2
Center 2.412 606 86 GHz Span 25 MHz
#Res BH 106 kHz #UBH 306 kHz Sweep 2.4 ms (4081 pts)
Occupied Bandwidth Occ BH Z Pur  99.00 7

11.5867 MH=z ® dB  -6.00 dB
Transmit Freq Error  -37.445 kHz
% dB Bandwidth 8.862 MHz

Antenna 1: Low Channel - Plot
¥ Agilent 83:28:11 Nov 15, 2818
Ref 36.5 dBm #ftten 48 dB
#Peak
Log
16
dB/ , -
= > S g
dE o M
Jf \’x.
J“'Wﬂv \"‘M-f"’\..

LgAw
Ml §2
Center 2.437 006 00 GHz Span 25 MHz
#Res BW 106 kHz #\BW 306 kHz Sweep 2.4 ms (4081 pts)
Occupied Bandwidth Occ BH % Pur  99.00 7

11.5668 MHz ® dB -6.00 dB
Transmit Freq Error -16.726 kHz
% dB Bandwidth 8.606 MHz

Antenna 1: Mid Channel - Plot
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- Agilent 83:28:47 Mov 15, 2613

Ref 36.5 dBm #Atten 48 dB
#Peak
Log
18
dB/ st b,
o . g
B ff “\‘M
A by
M.P“umﬁ’”/ M“MMMM“WL

LgAw
M1 s2
Center 2.462 606 86 GHz Span 25 MHz
#Res BH 106 kHz #UBH 306 kHz Sweep 2.4 ms (4081 pts)
Occupied Bandwidth Occ BH Z Pur  99.00 7

11.5807 MHz ® dB  -6.00 dB
Transmit Freq Error  -31.868 kHz
% dB Bandwidth 8.549 MHz

Antenna 1: High Channel — Plot

- Agilent 04:00:28 Nov 15, 2013

Mkrl 2.412 968 89 GHz

Ref 36,5 dBm #Atten 40 dB %14 dBm
#Peak
Log
16 J
dB/ y P
g e 2o =
db /" \"'\%
A b
LgRw
M1 52
Center 2.412 0068 B0 GHz Span 25 MHz
#Res BH 108 kHz #UBH 308 kHz Sweep 2.4 ms (4081 pts)
Occupied Bandwidth Occ BH Z Pur  99.00 7
11.5797 MHz ® dB  -6.00 dB
Transmit Freq Error  -26.657 kHz
% dB Banduidth 2861 MHz

Antenna 2: Low Channel - Plot
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% Agilent 83:41:86 Nov 15, 2818
Mkrl 2,437 000 80 GHz
Ref 36.5 dBm #Atten 40 dB 7.46 dBm
#Peak
Log
16
dB/ B
o i >
dE Pl S
J‘F R"x
i
. 'j‘"‘w MN\__W
LgAv
Ml 52
Center 2,437 008 88 GHz Span 25 MHz
#Res BH 100 kHz #UBH 300 kHz Sweep 2.4 ms (4001 pts)
Occupied Bandwidth Occ BH % Pur  99.00 7
11.5623 MHz ® dB -6.00 dB
Transmit Freq Error  -25.116 kHz
¥ dB Bandwidth 8.582 MHz
Antenna 2: Mid Channel - Plot
- Agilent 03:38:05 MNov 15, 2013
Ref 36,5 dBm #Atten 40 dB
#Peak
Log
16
dB/ o PR T
o5 " =
dB 2 o
;"jr m"\
ﬁﬁ“nwﬂfﬁﬂv k“WmMMPﬁﬂf
LgRw
M1 52
Center 2.462 0068 B0 GHz Span 25 MHz
#Res BH 108 kHz #UBH 308 kHz Sweep 2.4 ms (4081 pts)
Occupied Bandwidth Occ BH Z Pur  99.00 7
11.5537 MHz ® dB  -6.00 dB
Transmit Freq Error  -26.525 kHz
% dB Banduidth 8,737 MHz

Antenna 2: High Channel — Plot
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Report #: 43868-1 Date: 2018-12-04
FCC ID: HS9-THX321WF01 IC ID: 573R-THX321WF01

6dB Bandwidth — 802.11g Mode

e Agilent 22:28:29 Nov 12, 2815 L

Ref 22 dBm #Atten 48 dB
#Peak
Log
ég / QA\WJL P O P T [ Y o e T P
] ! 1

gfgst 17 N
4B il N
i s .

LgAw

Ml 52
Center 2.412 606 0 GHz Span 30 MHz
#Res BH 106 kHz YBH 1 MHz Sweep 2.933 ms (4801 pts)

Occupied Bandwidth Occ BW 7 Pr  99.00 7
16.5036 MHz x dB  -6.00 dB

Transmit Freq Error  -33.502 kHz
% B Banduidth 16.376 MHz

Antenna 1: Low Channel - Plot

- Agilent 22:33:32 Nov 12, 26138 L

Ref 22 dBm #Atten 48 dB
#Peak
Log

ég ; IV [ R TR B e T ey o e ey 'P‘w\m.llbn? od

gf%‘st 1 5,
dE £ o
o ™

LgAw

M1 52
Center 2,437 806 B GHz Span 3@ MHz
#Res BW 106 kHz VBH 1 MHz Sweep 2.933 ms (4001 pts)

Occupied Bandwidth Occ BH % Pur  99.00 7
16.5047 MHz x dB  -6.00 dB

Transmit Freq Error -37.737 kHz
Occupied Bandwidth 16.372 MHz

Antenna 1: Mid Channel - Plot
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Ref 22 dBm

¥ Agilent 23:03:21 Mov 12, 2013

#Atten 48 dB

#Peak

Log
18

dB/ _)?f.l‘\nw'»www--fl-u\ et J,.w"w..-ru«

Offst .

D »«mrw? 4
,
“

5.5 G
dB ra

et

LgAw

Ml 52

Center 2.462 008 B GHz
#Res BH 166 kHz

Occupied Bandwidth

WBH 1 MHz

16.5124 MHz

Transmit Freq Error  -37.820 kHz
% B Banduidth 16.363 MHz

Span 30 MHz
Sweep 2.933 ms (4801 pts)

Occ BH Z Pur 99.88 ¥
®dB  -6.00 dB

Antenna 1: High Channel — Plot

Ref 22 dBm

- Agilent 23:50:21 MNov 12, 2013

#Atten 40 dB

#Peak

Log
16

4B/ _)?«Jt-mnt,m‘wwmww% J[MLVPJm

e g emni] Mhﬂ?é_

Offst 7

B.5
d5 o~

Lmpprinle”

LgRw

M1 52

Center 2,412 088 B GHz
#Res BH 166 kHz

Occupied Bandwidth

VEH 1 MHz

16.5186 MHz

Transmit Freq Error  -30.068 kHz
% dB Banduidth 16.357 MHz

Span 30 MHz
Sweep 2,933 ms (4001 pts)

Occ BH Z Pur 99.88 ¥
¥dB 600 dB

Antenna 2: Low Channel - Plot
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Report #: 43868-1
FCC ID: HS9-THX321WF01

Date: 2018-12-04
IC ID: 573R-THX321WF01

Ref 22 dBm

% Agilent 23:54:30 Nov 12,

20918

#Atten 48 dB

#Peak

Log
16

dB/ D B s |

ead gt mcnn]

Offst 7

g o
i
\

5.5
dB i

w“'u‘wﬁh“'r\f/

LgAv

Ml 52

Center 2,437 006 & GHz
#Res BH 166 kHz

Occupied Bandwidth

YBH 1 MHz

5

Occ BH % Pur 99.88 ¥

Span 38 MHz
weep 2.933 ms (4001 pts)

#Res BH 100 kHz
Occupied Bandwidth

16.5879 MHz

Transmit Freq Error  -32.705 kHz
Occupied Bandwuidth 16.

361 MHz

VEH 1 MHz

16.5072 MHz ® dB -6.00 dB

Transmit Freq Error  -33.613 kHz

Occupied Bandwidth 16.357 MHz

Antenna 2: Mid Channel - Plot
- Agilent 08:02:42 Nov 13, 2013 L
Ref 22 dBm #Atten 40 dB
#Peak
Log
16 , r
iy _)?mwumw-r»mmm o ol lees hww?é_
Dffst j ‘\
6.5 ;
dB ral B
e o] Vi)

LgRw
Ml 52
Center 2.462 BB B GHz Span 30 MHz

S

Occ BH Z Pur 99.88 ¥

weep 2,933 ms (4001 pts)

X dB -6.00 dB

Antenna 2: High Channel - Plot
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Report #: 43868-1
FCC ID: HS9-THX321WF01

Date: 2018-12-04
IC ID: 573R-THX321WF01

6dB Bandwidth — 802.11n HT20 Mode

Ref 26.5 dBm

. Agilent 18:21:17 Nov 15,

2818

#Atten 30 dB

#Peak

Log
18

dB/

W

oSl

Dffst

6.5
dB

LgAw

Ml 52

Center 2,412 008 88 GHz
#Res BH 166 kHz

Occupied Bandwidth

Transmit Freq Error
% dB Bandwidth

17.6906 MHz

-32.592 kHz
17.

Span 25 MHz
Sweep 2.4 ms (4081 pts)

Occ BH Z Pur 99.88 ¥
XdB -6.00 dB

#UBH 386 kHz

633 MHz

Antenna 1: Low Channel - Plot

Ref 26.5 dBm

- Agilent 18:19:38 Now 15,

2018

#Atten 30 dB

#Peak

Log

18
dB/

s seillon,

rncgadle eV o]

Offst

B.5
dB

LgAw

Ml 52

Center 2,437 006 80 GHz
#Res BH 100 kHz

Occupied Bandwidth

Transmit Freq Error
% dB Bandwidth

17.6944 MHz

-38.823 kHz
17.

Span 25 MHz
Sweep 2.4 ms (4081 pts)

Occ BH % Pur 99.88 ¥
®xdB -6.08 dB

#UBH 306 kHz

584 MHz

Antenna 1: Mid Channel - Plot
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Report #: 43868-1
FCC ID: HS9-THX321WF01

Date: 2018-12-04
IC ID: 573R-THX321WF01

- Agilent 18:16:55 Mov 15, 2813 T
Ref 26.5 dBm #Atten 30 dB
#Peak
Log
16
dB/ PN L. WWW s 1
Offst _’I \- 1‘_
6.5 [ ol
dB y,.r",ﬂ u\
= )
LgAw
Ml S2
Center 2.462 606 86 GHz Span 25 MHz
#Res BH 106 kHz #UBH 306 kHz Sweep 2.4 ms (4081 pts)
Occupied Bandwidth Occ BH Z Pur  99.00 7
17.7186 MHz ® dB  -6.00 dB
Transmit Freq Error  -33.5810 kHz
% dB Bandwidth 17.614 MHz
Antenna 1: High Channel — Plot
- Agilent 16:02:26 MNov 15, 2013 T
Ref 26.5 dBm #Atten 30 dB
#Peak
Log
16
dB/ Amomdlivamienneslprosalbnnmfemtdlonon, | monfbcosreflinmBmalbonmdlonsead]
Dffst J P L
6.5
i j,w”” ““m\
i oy
LgRw
M1 52
Center 2.412 0068 B0 GHz Span 25 MHz
#Res BH 108 kHz #UBH 308 kHz Sweep 2.4 ms (4081 pts)
Occupied Bandwidth Occ BH Z Pur  99.00 7
17.71980 MHz ® dB  -6.00 dB
Transmit Freq Error  -22.722 kHz
% dB Banduidth 17.593 MHz

Antenna 2: Low Channel - Plot
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Report #: 43868-1
FCC ID: HS9-THX321WF01

Date: 2018-12-04
IC ID: 573R-THX321WF01

% Agilent 83:55:14 Now 15, 2818 T
Ref 26.5 dBm #Atten 30 dB
#Peak
Log
16
dB/ PR P N, O P I T o
gf%‘st 7}" ! W_‘_
dB U:f’)M H‘W\\M
oy STy
LgAv
ML §2
Center 2,437 008 88 GHz Span 25 MHz
#Res BH 100 kHz #UBH 300 kHz Sweep 2.4 ms (4001 pts)
Occupied Bandwidth Occ BW % Pur  99.60 ¥
17.7080 MHz ® dB -6.00 dB
Transmit Freq Error  -32.752 kHz
% dB Bandwidth 17.584 MHz
Antenna 2: Mid Channel - Plot
- Agilent 19:05:49 Nov 15, 2013 T
Ref 26.5 dBm #Atten 360 dB
#Peak
Log
16
dB/ SRR, PPN SN, SRR POVSY SIS, VWORY MWL LY EXDINISIVN, SOV 0, P
Offst ]’ y ﬂL
6.5
dB Mx"’ﬂ h’"‘a.‘“h
l g
LgRw
ML S2
Center 2.462 0068 B0 GHz Span 25 MHz
#Res BH 108 kHz #UBH 308 kHz Sweep 2.4 ms (4081 pts)
Occupied Bandwidth Occ BH Z Pur  99.00 7
17.7225 MHz ® dB  -6.00 dB
Transmit Freq Error  -26.257 kHz
% dB Bandwidth 17.596 MHz

Antenna 2: High Channel - Plot
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Report #: 43868-1
FCC ID: HS9-THX321WF01

Date: 2018-12-04
IC ID: 573R-THX321WF01

6dB Bandwidth — 802.11n HT40 Mode

. Agilent 06:45:46 Nov 16, 2815

Ref 28 dBm

#Atten 30 dB

#Peak

Log
18

dB/

I

L gl

J‘!.”“IIJl

|

%
Dffst )

6.5
dB

umwwu((

LgAw

Ml 52

Center 2.422 008 GHz
#Res BH 166 kHz

Occupied Bandwidth
36.1361 MHz

Transmit Freq Error
% dB Bandwidth

-36.488 kHz
36.328 MHz

#UBH 386 kHz

Span 55 MHz
Sweep 5.333 ms (4801 pts)

Occ BH Z Pur 99.88 ¥
XdB -6.00 dB

Antenna 1: Low Channel - Plot

- Agilent §6:51:36 Nov 16, 2613

Ref 28 dBm

#Atten 30 dB

#Peak

Log

18

A

|

|

dB/ 5 @k

[0 | h‘

Pt landl

Offst )

"

B.5
dB

|

LgAw

Ml 52

Center 2,437 006 GHz
#Res BH 100 kHz

Occupied Bandwidth
36.1362 MHz

Transmit Freq Error
% dB Bandwidth

-34.239 kHz
36.345 MHz

#UBH 306 kHz

Span 55 MHz
Sweep 5.333 ms (4001 pts)

Occ BH % Pur 99.88 ¥
®xdB -6.08 dB

Antenna 1: Mid Channel - Plot
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Report #: 43868-1 Date: 2018-12-04

FCC ID: HS9-THX321WF01 IC ID: 573R-THX321WF01
- Agilent 06:57:43 MNov 16, 2813 T
Ref 28 dBm #Atten 30 dB
#Peak
Log
18
4B/ R lhlhlj‘lr__l.LJi._'l:"J.. bodiurfolly ¢
Offs ] ¥ \
dB J

N
— N, -

LgAw

Ml S2

Center 2.452 606 GHz Span 55 MHz

#Res BH 106 kHz #UBH 306 kHz Sweep 5.333 ms (4801 pts)
Occupied Bandwidth Occ BW 7 Pur  99.00 7

36.1318 MHz x dB  -6.00 dB

Transmit Freq Error  -31.879 kHz
% ¢<B Banduidth 36.359 MHz

Antenna 1: High Channel — Plot

- Agilent 07:25:87 MNov 16, 2013 T

Ref 20 dBm #Atten 360 dB
#Peak
Log
16
dB/ _)Q.'L_nla_l ’-JWLl'IIlm__'Ir'_.ILJI.Ll |r||n|?(_
Offst ] W |

6.5 / \
b’ e

dB

LgRw

M1 52
Center 2.422 006 GHz Span 55 MHz
#Res BH 108 kHz #UBH 308 kHz Sweep 5,333 ms (4001 pts)

Occupied Bandwidth Occ BW Z Pr  99.00 7
36.1276 MHz X dB  -6.00 dB

Transmit Freq Error  -23.453 kHz
% dB Banduidth 36.347 MHz

Antenna 2: Low Channel - Plot
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Report #: 43868-1
FCC ID: HS9-THX321WF01

Date: 2018-12-04
IC ID: 573R-THX321WF01

% Agilent 87:18:19 Nov 16, 2818 T

Ref 28 dBm #Atten 30 dB

#Peak

Log

16

dB/ _)ﬂll'llh.l _hrﬁl.;l.l'lLJ_"r_LrLlJrJ..ll“ |n||' lfq\(—

Dffst j [l \

6.5

dB ‘\“

LgAv

ML 52

Center 2,437 086 GHz Span 55 MHz

#Res BH 100 kHz #UBH 300 kHz Sweep 5.333 ms (4001 pts)

Occupied Bandwidth Occ BH % Pur  99.00 7
36.1283 MHz ® dB -6.00 dB

Transmit Freq Error  -26.466 kHz

% dB Banduidth 36.345 MHz ~

Antenna 2: Mid Channel - Plot

- Agilent 07:16:15 MNov 16, 2013 T

Ref 28 dBm #Atten 30 dB

#Peak

Log

16

dB/ _)?A_‘Ihl_a l.a'_LHIh ..If,-lml'l]ll.l 1|-JL]JI(1\

Offst ] W |

6.5

dB J’ \

M \‘um

LgRw

M1 52

Center 2.452 0O GHz Span 55 MHz

#Res BH 108 kHz #UBH 308 kHz Sweep 5,333 ms (4001 pts)

Occupied Bandwidth Occ BW Z Pr  99.00 7
36.1173 MHz ® dB  -6.00 dB

Transmit Freq Error  -18.304 kHz

% dB Banduidth 36.335 MHz ~

Antenna 2: High Channel - Plot
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Date: 2018-12-04
IC ID: 573R-THX321WF01

Report #: 43868-1
FCC ID: HS9-THX321WF01

99% Occupied Bandwidth

Test Description
The emission bandwidth (x dB) is defined as the frequency range between two points, one above and one below the

carrier frequency, at which the spectral density of the emission is attenuated x dB below the maximum in-band
spectral density of the modulated signal. Spectral density (power per unit bandwidth) is to be measured with a
detector of resolution bandwidth in the range of 1% to 5% of the anticipated emission bandwidth, and a video

bandwidth at least 3x the resolution bandwidth.

When the occupied bandwidth limit is not stated in the applicable RSS or reference measurement method, the
transmitted signal bandwidth shall be reported as the 99% emission bandwidth, as calculated or measured.

Test Criteria

Reference Limit
RSS-GEN, Section 6.6 N/A
Test Information
. Temperature | Humidity | Pressure
Tester | Test Location Date (°C) (%RH) (mbar) Results (P/F)
AG RF Lab 11/06/18-11/08/18 21.7 27.2 993.6 P
Test Results
Frequency 99% Bandwidth (in MHz)
Mode | Channel (GHz2) Antenna 1 Antenna 2
Low 2.412 11.860 11.743
802.11b Mid 2.437 11.825 11.808
High 2.462 11.737 11.902
Low 2.412 16.552 16.518
802.11g Mid 2.437 16.597 16.589
High 2.462 16.666 16.601
Low 2.412 17.819 17.794
8%_;3” Mid 2.437 17.821 17.811
High 2.462 17.819 17.721
Low 2.422 36.338 36.195
S%_ién Mid 2.437 36.327 36.277
High 2.452 36.275 36.268
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Report #: 43868-1
FCC ID: HS9-THX321WF01

Date: 2018-12-04
IC ID: 573R-THX321WFO01

99% Occupied Bandwidth — 802.11b Mode

. Agilent 18:42:57 Nov 7, 2018

Ref 38 dBm

#Atten 48 dB

#3amp

Log
18

dB/
Dffst

6.5 T
dB i

1l

LgAw

WL 52

Center 2.412 008 88 GHz
#Res BH 366 kHz

Occupied Bandwidth
11.8600 MHz

16.157 kHz
7683 MHz*

Transmit Freq Error
Occupied Banduidth

#YBH 1 HHz

Span 25 MHz
#Sweep 2.133 ms (4801 pts)

Occ BH Z Pur 99.88 ¥
®dB  -6.00 dB

Antenna 1: Low Channel - Plot

- Agilent 15:46:45 Nov 7, 2018

Ref 38 dBm

#Atten 48 dB

#5amp

Log

18
dB/ >
Dffst
6.5
dB

e

LoRy T

H1 52

Center 2,437 006 80 GHz
#Res BH 300 kHz

Occupied Bandwidth
11.8248 MHz

38.333 kHz
8.783 MHzx

Transmit Freq Error
Occupied Bandwidth

#WBH 1 tMHz

Span 25 MHz
#Sweep 2,133 ms (4001 pts)

Occ BH % Pur 99.88 ¥
®xdB -6.08 dB

Antenna 1: Mid Channel - Plot
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Report #: 43868-1
FCC ID: HS9-THX321WF01

Date: 2018-12-04

IC ID: 573R-THX321WF01

- Agilent 18:50:33 Nov 7, 2818

Ref 38 dBm #Atten 48 dBE

#3amp

Log
18

dB/
Dffst
6.5
dB

l

LgAw

WL 52

Center 2.462 008 88 GHz
#Res BH 366 kHz

Occupied Bandwidth
11.7366 MHz

#YBH 1 HHz

-41.374 kHz
8.119 MHz*

Transmit Freq Error
Occupied Banduidth

Span 25 MHz
#Sweep 2.133 ms (4801 pts)

Occ BH Z Pur 99.88 ¥
®dB  -6.00 dB

Antenna 1: High Channel — Plot

- Agilent 13:20:49 Nov 7, 2018

Ref 30 dBm #Atten 40 dE

#Samp

Log
16

dB/
Offst
B.5
dB

r|||l| '

A

LgRw T

|I
W1 52

Center 2,412 088 88 GHz
#Res BH 360 kHz

Occupied Bandwidth
11.7434 MHz

#YBH 1 HHz

19.227 kHz
7.996 MHz*

Transmit Freq Error
Occupied Bandwuidth

Span 25 MHz
#Sweep 2,133 ms (4801 pts)

Occ BH Z Pur 99.88 ¥
¥dB 600 dB

Antenna 2: Low Channel - Plot
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Report #: 43868-1
FCC ID: HS9-THX321WF01

Date: 2018-12-04
IC ID: 573R-THX321WFO01

% Agilent 18:24:61 Nov 7, 2018

Ref 38 dBm

#Atten 48 dB

#5amp

Log
16

dB/
Offst
B.5
dB

0

LQHU ||| L

H1 52

Center 2,437 008 88 GHz
#Res BH 366 kHz

Occupied Bandwidth

Transmit Freq Error
Occupied Bandwidth

11.8080 MHz

-21.819 kHz
7.535 MHzx

#JBH 1 MHz

Span 25 MHz
#3ween 2,133 ms (4001 pts)

Occ BH % Pur 99.88 ¥
% dB -5.00 dB

Antenna 2: Mid Channel - Plot

- Agilent 18:26:55 Nov 7, 2018

Ref 30 dBm

#Atten 40 dB

#Samp

Log
16

dB/ B
Offst
6.5
dB

LQHU |I| [[

W1 52

Center 2.462 088 B8 GHz
#Res BH 360 kHz

Occupied Bandwidth

Transmit Freq Error
Occupied Bandwuidth

11.9022 MHz

-8.377 kHz
7.970 MHz*

#YBH 1 HHz

Span 25 MHz
#Sweep 2,133 ms (4801 pts)

Occ BH Z Pur 99.88 ¥
¥dB 600 dB

Antenna 2: High Channel — Plot

Page 29 of 151

Ademco Inc.

2 Corporate Center Dr., Melville, NY 11747

Document #: 800-23065, Revision B
TEL: (516) 577-2000
This report shall not be reproduced except in full, without the written approval of Ademco Inc.




Report #: 43868-1
FCC ID: HS9-THX321WF01

Date: 2018-12-04
IC ID: 573R-THX321WFO01

99% Occupied Bandwidth —802.11g Mode

e Agilent 23:08:51 Nov 12, 2815

Ref 38 dBm

#Atten 48 dB

#3amp

Log
18

dB/
Dffst
6.5
dB

T

LgAw ;

1Y
WL 52

Center 2.412 008 6 GHz
#Res BH 366 kHz

Occupied Bandwidth

Transmit Freq Error

Occupied Banduidth 16.

#YBH 1 HHz

16.5522 MHz

-78.241 kHz

246 MHz*

Span 30 MHz
#Sweep 2.133 ms (4801 pts)

Occ BH Z Pur 99.88 ¥
®dB  -6.00 dB

Antenna 1: Low Channel - Plot

Ref 38 dBm

- Agilent 19:13:82 Nov 7, 2018

#Atten 48 dB

#5amp

Log

18

dB/
Offst T
B.5
dB

LgAw

WL oS0 | I

Center 2,437 006 @ GHz
#Res BH 300 kHz

Occupied Bandwidth

Transmit Freq Error

Occupied Bandwidth 16.

-4,

#WBH 1 tMHz

16.5972 MHz

B58 kHz
385 MHz*

Span 3@ MHz
#Sweep 2,133 ms (4001 pts)

Occ BH % Pur 99.88 ¥
®xdB -6.08 dB

Antenna 1: Mid Channel - Plot
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Report #: 43868-1
FCC ID: HS9-THX321WF01

Date: 2018-12-04

IC ID: 573R-THX321WF01

- Agilent 19:17:85 Nov 7, 2018

Ref 38 dBm #Atten 48 dBE

#3amp

Log
18

dB/
Dffst
6.5
dB

LgAw

W os2|!

Center 2.462 008 B GHz
#Res BH 366 kHz

Occupied Bandwidth
16.6661 MHz

#YBH 1 HHz

-22.947 kHz
16.219 MHz*

Transmit Freq Error
Occupied Banduidth

Span 30 MHz
#Sweep 2.133 ms (4801 pts)

Occ BH Z Pur 99.88 ¥
®dB  -6.00 dB

Antenna 1: High Channel — Plot

- Agilent 08:15:21 MNov 13, 2013

Ref 30 dBm #Atten 40 dE

#Samp

Log
16

dB/
Dffst
6.5
dB 5

LgRw

Wos2|

Center 2,412 088 B GHz
#Res BH 360 kHz

Occupied Bandwidth
16.5180 MHz

#YBH 1 HHz

-39.816 kHz
16,985 MHz*

Transmit Freq Error
Occupied Bandwuidth

Span 30 MHz
#Sweep 2,133 ms (4801 pts)

Occ BH Z Pur 99.88 ¥
¥dB 600 dB

Antenna 2: Low Channel - Plot
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Report #: 43868-1
FCC ID: HS9-THX321WF01

Date: 2018-12-04
IC ID: 573R-THX321WFO01

Ref 38 dBm

% Agilent 50:14:65 Nov 13,

20918

#Atten 48 dB

#5amp

Log
16

dB/
Dffst |
6.5

dB L

LgAv

1Y

H1 52

Center 2,437 006 & GHz
#Res BH 366 kHz

Occupied Bandwidth

Transmit Freq Error
Occupied Bandwidth

16.5889 MHz

-34.331 kHz
16.

Span 38 MHz
#3ween 2,133 ms (4001 pts)

Occ BH % Pur 99.88 ¥
% dB -5.00 dB

#JBH 1 MHz

257 MHzx

Antenna 2: Mid Channel - Plot

Ref 30 dBm

- Agilent 99:11:3% Nov 13,

2018

#Atten 40 dB

#Samp

Log
16

dB/
Offst
B.5
dB

Lbh

LgRw {

W1 52

Center 2.462 088 B GHz
#Res BH 360 kHz

Occupied Bandwidth

Transmit Freq Error
Occupied Bandwuidth

16.6012 MHz

-48.583 kHz
16.

Span 30 MHz
#Sweep 2,133 ms (4801 pts)

Occ BH Z Pur 99.88 ¥
¥dB 600 dB

#YBH 1 HHz

149 MHz*

Antenna 2: High Channel - Plot
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Report #: 43868-1
FCC ID: HS9-THX321WF01

Date: 2018-12-04
IC ID: 573R-THX321WFO01

99% Occupied Bandwidth —802.11n HT20 Mode

. Agilent 19:23:18 Nov 7, 2018

Ref 38 dBm #Atten 48 dBE

#3amp

Log
18

dB/
Offst >
£.5
dB "

LgRu s

Il[

WL 52

Center 2.412 008 6 GHz
#Res BH 366 kHz

Occupied Bandwidth
17.8193 MHz

#YBH 1 HHz

496.242 Hz
17.725 MHz*

Transmit Freq Error
Occupied Banduidth

Span 30 MHz
#Sweep 2.133 ms (4801 pts)

Occ BH Z Pur 99.88 ¥
®dB  -6.00 dB

Antenna 1: Low Channel - Plot

- Agilent 19:27:33 Nov 7, 2018

Ref 38 dBm #Atten 40 dB

#5amp

Log

18

dB/
Offst >
B.5
dB ;

LgAw

1' /
H1 52

Center 2,437 006 @ GHz
#Res BH 300 kHz

Occupied Bandwidth
17.8212 MHz

#WBH 1 tMHz

-23.894 kHz
17.758 MHz*

Transmit Freq Error
Occupied Bandwidth

Span 3@ MHz
#Sweep 2,133 ms (4001 pts)

Occ BH % Pur 99.88 ¥
®xdB -6.08 dB

Antenna 1: Mid Channel - Plot

Page 33 of 151

Ademco Inc.

2 Corporate Center Dr., Melville, NY 11747

Document #: 800-23065, Revision B
TEL: (516) 577-2000

This report shall not be reproduced except in full, without the written approval of Ademco Inc.




Report #: 43868-1
FCC ID: HS9-THX321WF01

Date: 2018-12-04
IC ID: 573R-THX321WFO01

- Agilent 19:31:32 MNav 7,

Ref 38 dBm

218

#Atten 48 dB

#3amp

Log
18

dB/

Dffst
6.5
dB

LgAw

WL S2 '

Center 2.462 008 B GHz
#Res BH 366 kHz

Occupied Bandwidth

Transmit Freq Error -2

Occupied Banduidth

17.8192 MHz

17.

Span 30 MHz
#Sweep 2.133 ms (4801 pts)

Occ BH Z Pur 99.88 ¥
®dB  -6.00 dB

#YBH 1 HHz

5.368 kHz
394 MHz*

Antenna 1: High Channel — Plot

- Agilent 17:27:28 Nov 7,

Ref 30 dBm

2gle

#Atten 40 dB

#Samp

Log
16

dB/

Offst
B.5
dB

LQHU r||

Y.

Center 2,412 088 B GHz
#Res BH 360 kHz

Occupied Bandwidth

Transmit Freq Error -3

% dB Bandwidth

17.7343 MHz

17.

Span 30 MHz
#Sweep 2,133 ms (4801 pts)

Occ BH Z Pur 99.88 ¥
¥dB 600 dB

#YBH 1 HHz

1.346 kHz
221 MHz*

Antenna 2: Low Channel - Plot
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Report #: 43868-1
FCC ID: HS9-THX321WF01

Date: 2018-12-04
IC ID: 573R-THX321WFO01

% Agilent 17:33:29 Nov 7,

Ref 38 dBm

2018

#Atten 48 dB

#5amp

Log
16

dB/
Offst
B.5
dB

LgFAv

H1 52

Center 2,437 006 6 GHz
#Res BH 366 kHz

Occupied Bandwidth

Transmit Freq Error
% dB Bandwidth

17.8111 MHz

-22.629 kHz
1

Span 38 MHz
#3ween 2,133 ms (4001 pts)

Occ BH % Pur 99.88 ¥
% dB -5.00 dB

#JBH 1 MHz

663 MHz*

Antenna 2: Mid Channel - Plot

- Agilent 17:36:29 Nov 7,

Ref 30 dBm

2gle

#Atten 40 dB

#Samp

Log
16

dB/

Offst
B.5
dB

i

LgRw

B!
Wosof T

Center 2.462 088 B GHz
#Res BH 360 kHz

Occupied Bandwidth

Transmit Freq Error
Occupied Bandwuidth

17.7206 MHz

-22.338 kHz
17.

Span 30 MHz
#Sweep 2,133 ms (4801 pts)

Occ BH Z Pur 99.88 ¥
¥dB 600 dB

#YBH 1 HHz

363 MHzx

Antenna 2: High Channel - Plot
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Report #: 43868-1
FCC ID: HS9-THX321WF01

Date: 2018-12-04
IC ID: 573R-THX321WFO01

99% Occupied Bandwidth —802.11n HT40 Mode

e Agilent 19:39:37 Nov 7, 2018

Ref 38 dBm

#Atten 48 dB

#3amp

Log
18

dB/

Dffst
6.5
dB

LgAw

WL 52

Center 2.422 008 GHz
#Res BH 366 kHz

Occupied Bandwidth

#YBH 1 HHz

Span 6@ MHz
#Sweep 2.133 ms (4801 pts)

Occ BH Z Pur 99.88 ¥

#Res BH 300 kHz
Occupied Bandwidth

36.3379 MHz % dB 6.0 dB
Transmit Freq Error  -27.633 kHz
Occupied Banduidth 36.251 MHz*

Antenna 1: Low Channel - Plot
% Agilent 19:57:43 Nov 7, 2618 L
Ref 38 dBm #Atten 48 dB
#5amp
Log
16
dB/
gf%‘st 3 7
dB ML w
[

LQHU I|l|'|
weosof T T | i L
Center 2.437 BAG GHz Span 6@ MHz

#WBH 1 tMHz

36.3273 MHz
Transmit Freq Error -23.314 kHz
Occupied Bandwidth 36.386 MHz*

#Sweep 2,133 ms (4001 pts)

Occ BH % Pur 99.88 ¥
®xdB -6.08 dB

Antenna 1: Mid Channel - Plot
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Report #: 43868-1
FCC ID: HS9-THX321WF01

Date: 2018-12-04
IC ID: 573R-THX321WFO01

- Agilent 20:05:18 Nov 7, 2018

Ref 38 dBm

#Atten 48 dB

#3amp

Log
18

dB/

Offst
5.5 =
dB

LgAw '

i ol Bl

Center 2.452 008 GHz
#Res BH 366 kHz

Occupied Bandwidth

Transmit Freq Error
Occupied Banduidth

36.2754 MHz

-39.472 kHz
36.2083 MHz*

#YBH 1 HHz

!
Span 6@ MHz
#Sweep 2.133 ms (4801 pts)

Occ BH Z Pur 99.88 ¥
®dB  -6.00 dB

Antenna 1: High Channel — Plot

- Agilent 17:46:23 Nov 7, 2018

Ref 30 dBm

#Atten 40 dB

#Samp

Log
16

dB/

LgRw

Weoso|

f T

Center 2.422 088 GHz
#Res BH 360 kHz

Occupied Bandwidth

Transmit Freq Error
Occupied Bandwuidth

36.1951 MHz

-55.368 kHz
36,106 MHz*

#YBH 1 HHz

Span 6A MHz
#Sweep 2,133 ms (4801 pts)

Occ BH Z Pur 99.88 ¥
¥dB 600 dB

Antenna 2: Low Channel - Plot

Page 37 of 151

Ademco Inc.
2 Corporate Center Dr., Melville, NY 11747

Document #: 800-23065, Revision B
TEL: (516) 577-2000

This report shall not be reproduced except in full, without the written approval of Ademco Inc.




Report #: 43868-1
FCC ID: HS9-THX321WF01

Date: 2018-12-04

IC ID: 573R-THX321WF01

% Agilent 17:58:25 Nov 7, 2018

Ref 38 dBm #Atten 40 dB

#5amp

Log
16

dB/

Offst
B.5
dB

LQHU n

sl T T

1l

Center 2,437 086 GHz
#Res BH 366 kHz

Occupied Bandwidth
36.2769 MHz

#JBH 1 MHz

-52.822 kHz
36.19@ MHzx

Transmit Freq Error
Occupied Bandwidth

Span 6@ MHz
#3ween 2,133 ms (4001 pts)

93.69 1
-6.00 dB

Occ BH % Pur
% dB

Antenna 2: Mid Channel - Plot

- Agilent 17:54:14 Nov 7, 2018

Ref 30 dBm #Atten 40 dE

#Samp

Log
16

dB/

Offst
B.5
dB

M|

LgRw |

W1 52

MU

Center 2.452 088 GHz
#Res BH 360 kHz

Occupied Bandwidth
36.2682 MHz

#YBH 1 HHz

14.998 kHz
36,359 MHzx

Transmit Freq Error
% dB Bandwidth

Span 6@ MHz
#Sweep 2,133 ms (4801 pts)

939,00 %
-6.08 dE

Occ BH Z Pur
% dB

Antenna 2: High Channel - Plot
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Report #: 43868-1 Date: 2018-12-04
FCC ID: HS9-THX321WF01 IC ID: 573R-THX321WF01

Maximum Conducted Output Power

Test Description

For systems using digital modulation in the 902-928MHz, 2400-2483,5MHz and 5725-5850MHz bands, the
conducted output power limit (specified below) is based on the use of antennas with directional gains that do not
exceed 6 dBi. If transmitting antennas of directional gain greater than 6 dBi are used, the conducted output power
from the intentional radiator shall be reduced by the amount in dB that the directional gain of the antenna exceeds 6
dBi.

Maximum peak conducted output power was the method employed to determine fundamental emission output
power.

Method PKPM1 per C63.10 and KDB 558074 was utilized for this test program.

Test Criteria

Reference Limit
CFR 47 Subpart C 15247 (0)(3)
RSS-247 Section 5.4 (d) | 1YV (30dBm)

Test Information

. Temperature | Humidity | Pressure
Tester | Test Location Date (°C) (%RH) (mbar) Results (P/F)
MA RF Lab 12/03/18 21.7 27.2 993.6 P
Test Results
Frequency Tx Output Power (in dBm)
Mode | Channel (GH2) Antenna 1 Antenna 2
Low 2.412 22.6 22.4
802.11b Mid 2.437 22.5 22.3
High 2.462 22.4 22.4
Low 2.412 23.4 23.7
802.11g Mid 2.437 23.5 24.2
High 2.462 24.0 24.2
Low 2.412 23.8 24.2
S&ZT'%” Mid 2.437 24.2 24.4
High 2.462 24.2 24.4
Low 2.422 23.3 23.4
S&ZT%” Mid 2.437 232 232
High 2.452 22.6 23.2
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Report #: 43868-1 Date: 2018-12-04
FCC ID: HS9-THX321WF01 IC ID: 573R-THX321WF01

Maximum Power Spectral Density

Test Description

The DTS rules specify a conducted PSD limit within the DTS bandwidth during any time interval of continuous
transmission. Such specifications require that the same method as used to determine the conducted output power
shall also be used to determine the power spectral density. Therefore, if maximum peak conducted output power was
measured to demonstrate compliance to the output power limit, then the peak PSD procedure below (Method
PKPSD) shall be used. If maximum conducted output power was measured to demonstrate compliance to the output
power limit, then one of the average PSD procedures shall be used.

Since maximum peak conducted output power was the method employed to determine fundamental emission output
power, then the peak power spectral density method was utilized.

Method PKPSD per C63.10 and KDB 558074 was utilized for this test program.

Test Criteria

Reference Limit

CFR 47 Subpart C 15247 (8) )
RSS-247 Section 5.2 (b) | < & dBm inany 3 kHz Band

Test Information

. Temperature | Humidity | Pressure
Tester | Test Location Date (°C) (%RH) (mbar) Results (P/F)
MA RF Lab 12/03/18 21.7 27.2 993.6 P
Test Results
Frequency Max PSD (in dBm)
Mode | Channel (GH2) Antenna 1 Antenna 2
Low 2.412 3.16 2.46
802.11b Mid 2.437 2.24 2.36
High 2.462 2.22 2.37
Low 2.412 -3.19 -4.09
802.11g Mid 2.437 -3.34 -3.75
High 2.462 -3.56 -3.59
Low 2.412 -3.92 -3.74
8&%3” Mid 2.437 3.6 4.7
High 2.462 -3.54 -4.00
Low 2.422 -7.68 -8.10
88&%" Mid 2.437 6.84 8.36
High 2.452 -7.67 -8.21
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Report #: 43868-1
FCC ID: HS9-THX321WF01

Date: 2018-12-04
IC ID: 573R-THX321WFO01

PSD —802.11b Mode

- Agilent

Ref 26.5 dBm

Atten 30 dB

Mkrl 2.411 416 GHz
3.16 dBm

#Peak

Center 2,412 606 GHz
#Res BH 18 kHz

#UBH 306 kHz

Span 13.5 MHz
Sweep 124.3 ms (4081 pts)

Antenna 1: Low Channel - Plot

- Agilent

Ref 26.5 dBm

Atten 38 dB

Mkrl 2.437 648 GHz
2.24 dBm

#Peak

Center 2,437 0
#Res BH 18 kHz

B GHz

+JBH 300 kHz

Span 13.5 MHz
Sweep 124.3 ms (4881 pts)

Antenna 1: Mid Channel - Plot
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Report #: 43868-1

FCC ID: HS9-THX321WFO01

Date: 2018-12-04
IC ID: 573R-THX321WFO01

- Agilent

Ref 26.5 dBm

Atten 30 dB

Mkrl 2.461 413 GHz
2.22 dBm

#Peak
Log

18
dB/

Dffst
6.5
dB

ol
8.8

dBm
LgAw

Wl 52

53 FC
AR

£t
FTun

Swp

#Res BH 18 kHz

Center 2,462 606 GHz

#UBH 306 kHz

Span 13.5 MHz
Sweep 124.3 ms (4081 pts)

Antenna 1: High Channel — Plot

- Agilent

Ref 26.5 dBm

Atten 30 dB

Mkrl 2.411 413 GHz
2.456 dBm

#Peak
Log

19
dB/

Offst
B.5
dB

ol
8.8

dBm

LgRw
W1 52

53 FC
AR

£f)
FTun

Swp

Center 2,412 8
#Res BH 18 kHz

# GHz

#UBH 386 kHz

Span 13.5 MHz
Sweep 124.3 ms (4881 pts)

Antenna 2: Low Channel - Plot
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Report #: 43868-1

FCC ID: HS9-THX321WFO01

Date: 2018-12-04

IC ID: 573R-THX321WF01

- Agilent

Ref 26.5 dBm

Atten 30 dB

Mrl 2.436 416 GHz

2.36 dBm

#Peak

Center 2.437 8
#Res BH 18 kHz

@ GHz

#UBH 300 kHz

Span

Sweep 124.3 ms (4081 pts)

3.5 MHz

Antenna 2: Mid Channel - Plot

- Agilent

Ref 26.5 dBm

Atten 30 dB

Mkrl 2.461 416 GHz

2.37 dBm

#Peak
Log

19
dB/

Center 2.462 B
#Res BH 18 kHz

# GHz

#UBH 386 kHz

Span

Sweep 124.3 ms (4881 pts)

3.5 MHz

Antenna 2: High Channel — Plot
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Report #: 43868-1
FCC ID: HS9-THX321WF01

Date: 2018-12-04
IC ID: 573R-THX321WFO01

PSD —802.11g Mode

- Agilent

Ref 26.5 dBm

Atten 30 dB

L
Mkrl 2.413 843 75 GHz
-3.19 dBm

#Peak
Log

18
dB/

Dffst
6.5
dB

T3

2 A
5.0

dBm

LgAw

Wl 52

53 FC
AR

£ P
FTun

Swp

Center 2,412 008 80 GHz
#Res BH 18 kHz

#UBH 306 kHz

Span 25 MHz
Sweep 2301 ms (4081 pts)

Antenna 1: Low Channel - Plot

- Agilent

Ref 26.5 dBm

Atten 38 dB

L
Mikrl 2.438 858 66 GHz
-3.34 dBm

#Peak
Log

18
dB/

Offst
B.5
dB

e

2 AN AN

dBm
LgAw

|

W1 52

53 FC
AR

£t
FTun

Swp

Center 2,437 000 88 GHz
#Res BH 18 kHz

+JBH 300 kHz

Span 25 MHz
Sweep 2301 ms (4081 pts)

Antenna 1: Mid Channel - Plot
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Report #: 43868-1
FCC ID: HS9-THX321WF01

Date: 2018-12-04
IC ID: 573R-THX321WFO01

- Agilent

Ref 26.5 dBm

Atten 30 dB

L
Mkrl 2.463 843 75 GHz
-3.56 dBm

#Peak
Log

18
dB/

Dffst
6.5
dB

1]
8.8

AR

dBm
LgAw

V

|

Wl 52

53 FC
AR

£t i
FTun

Swp

Center 2,462 006G 80 GHz
#Res BH 18 kHz

#UBH 306 kHz

Span 25 MHz
Sweep 2301 ms (4081 pts)

Antenna 1: High Channel — Plot

- Agilent

Ref 26.5 dBm

Atten 30 dB

L
Mkrl 2.413 858 @@ GHz
-4.83 dBm

#Peak
Log

19
dB/

Offst
B.5
dB

D
8.8

dBm

LgRw

W1 52

53 FC
AR

£f) r
FTun

Swp

Center 2,412 8
#Res BH 18 kHz

B B8 GHz

#UBH 386 kHz

Span 25 MHz
Sweep 238.1 ms (4081 pts)

Antenna 2: Low Channel - Plot
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Report #: 43868-1
FCC ID: HS9-THX321WF01

Date: 2018-12-04
IC ID: 573R-THX321WFO01

- Agilent

Ref 26.5 dBm

Atten 30 dB

L
Mirl 2.438 858 66 GHz
-3.75 dBm

#Peak
Log

18
dB/

Offst
B.5
dB

o

D
5.8

dBm
LgAv

W1 52

—_ |

33 FC
AA

£ch: e

FTun

Swp

Center 2.437 8
#Res BH 18 kHz

§ B8 GHz

#UBH 300 kHz

Span 25 MHz
Sweep 238.1 ms (4081 pts)

Antenna 2: Mid Channel - Plot

- Agilent

Ref 26.5 dBm

Atten 30 dB

L
Mkrl 2.463 858 @9 GHz
-3.59 dBm

#Peak
Log

19
dB/

Offst
B.5
dB

D
8.8

dBm
LgRw

W1 52

53 FC
AR

£f)
FTun

Swp

Center 2.462 B
#Res BH 18 kHz

B B8 GHz

#UBH 386 kHz

Span 25 MHz
Sweep 238.1 ms (4081 pts)

Antenna 2: High Channel — Plot
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Report #: 43868-1
FCC ID: HS9-THX321WF01

Date: 2018-12-04
IC ID: 573R-THX321WFO01

PSD —802.11n HT20 Mode

- Agilent

Ref 26.5 dBm

L
Mkrl 2.418 683 75 GHz
Atten 38 dB -3.92 dBm

#Peak
Log

18
dB/

Dffst
6.5
dB

0 mmwmwwiw st

dBm '! '
LgFAv i

Wl 52 M

33 FC )
HHW
£

FTun

R

Swp

Center 2,412 008 80 GHz
#Res BH 18 kHz

Span 27 MHz
#\BW 306 kHz Sweep 2485 ms (4081 pts)

Antenna 1: Low Channel - Plot

- Agilent

Ref 26.5 dBm

L
Mikrl 2.438 715 75 GHz
Atten 38 dB -3.86 dBm

#Peak
Log

18
dB/

Offst
B.5
dB

0, WWMWMWWWM

dBm
LgAw

W1 52

$3 FC
AR W
£(F): '

FTun

Swp

Center 2,437 000 88 GHz
#Res BH 18 kHz

Span 27 MHz
#UBH 3680 kHz Sweep 2485 ms (4081 pts)

Antenna 1: Mid Channel - Plot
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Report #: 43868-1
FCC ID: HS9-THX321WF01

Date: 2018-12-04
IC ID: 573R-THX321WFO01

- Agilent

Ref 26.5 dBm

Atten 30 dB

L
Mkrl 2.457 221 8@ GHz
-3.54 dBm

#Peak
Log

18
dB/

Dffst
6.5
dB

ol
8.8

i

dBm
LgAw

Wl 52

53 FC
AR

]

£t
FTun

Swp

Center 2,462 006G 80 GHz
#Res BH 18 kHz

#UBH 306 kHz

Span 27 MHz
Sweep 2485 ms (4081 pts)

Antenna 1: High Channel — Plot

- Agilent

Ref 26.5 dBm

Atten 30 dB

L
Mkrl 2.418 724 25 GHz
-3.74 dBm

#Peak
Log

19
dB/

Offst
B.5
dB

i

ol
8.8

e

dBm

LgRw
W1 52

53 FC
e
£0F):

FTun

Swp

Center 2,412 8
#Res BH 18 kHz

B B8 GHz

#UBH 386 kHz

Span 27 MHz
Sweep 248.5 ms (4081 pts)

Antenna 2: Low Channel - Plot
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Report #: 43868-1 Date: 2018-12-04
FCC ID: HS9-THX321WF01 IC ID: 573R-THX321WF01

% Agilent L

Mirl 2.448 469 50 GHz
Ref 26.5 dBm Atten 30 dB -4.27 dBm
#Peak
Log
16
dB/
Dffst
6.5
dB

2, wwmwwmww@www

W1 52

33 FC i

et ™
£t
FTun
Swp

Center 2.437 0068 B0 GHz Span 27 MHz
#Res BH 10 kHz #UBH 306 kHz Sweep 245.5 ms (4081 pts)

Antenna 2: Mid Channel - Plot

- Agilent L

Mirl 2,468 717 50 GHz
Ref 26.5 dBm Atten 30 dB -4.88 dBm
#Peak
Log
16
dB/
Dffst
6.5
dB

1

3
ol
e
dBm ‘J )
LgAw
Y1 52
53 FC

AA

E(f):

FTun
Swp

Center 2.462 606 86 GHz Span 27 MHz
#Res BH 10 kHz #UBH 306 kHz Sweep 248.5 ms (4081 pts)

Antenna 2: High Channel — Plot
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Report #: 43868-1

FCC ID: HS9-THX321WFO01

Date: 2018-12-04
IC ID: 573R-THX321WFO01

PSD —802.11n HT40 Mode

- Agilent

Ref 26.5 dBm

Atten 30 dB

Mkrl 2.418 726 GHz
—7.68 dBm

#Peak
Log

18
dB/

Dffst
6.5
dB

ol
8.8

dBm

LgAw
W1 52

53 FC
AA

£t

FTun

Swp

#Res BH 18 kHz

Center 2,422 606 GHz

#UBH 306 kHz

Span 55.5 MHz
Sweep 518.7 ms (4081 pts)

Antenna 1: Low Channel - Plot

- Agilent

Ref 26.5 dBm

Atten 38 dB

Mkrl 2.432 588 GHz
-6.84 dBm

#Peak
Log

18
dB/

Offst
B.5
dB

ol
8.8

dBm
LgAw

W1 52

33 FC
AA

£t

FTun

Swp

Center 2,437 0
#Res BH 18 kHz

B GHz

+JBH 300 kHz

Span 55.5 MHz
Sweep 5107 ms (4081 pts)

Antenna 1: Mid Channel - Plot
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Report #: 43868-1
FCC ID: HS9-THX321WF01

Date: 2018-12-04
IC ID: 573R-THX321WFO01

- Agilent

Ref 26.5 dBm

Atten 30 dB

Mkrl 2.455 718 GHz
—7.67 dBm

#Peak
Log

18
dB/

Dffst
6.5
dB

ol
8.0
dBm

LgAw

Wl 52

53 FC '
AR

£t
FTun

Swp

Center 2,452 606 GHz
#Res BH 18 kHz

#UBH 306 kHz

Span 55.5 MHz
Sweep 518.7 ms (4081 pts)

Antenna 1: High Channel — Plot

- Agilent

Ref 26.5 dBm

Atten 30 dB

Mkrl 2.428 724 GHz
-3.18 dBm

#Peak
Log

19
dB/

Offst
B.5
dB

]
5.4
dBm

LgRw
W1 52

53 FC
AR

£f)
FTun

Swp

Center 2.422
#Res BH 18 kHz

# GHz

#UBH 386 kHz

Span 55.5 MHz
Sweep 518.7 ms (4081 pts)

Antenna 2: Low Channel - Plot
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Report #: 43868-1

FCC ID: HS9-THX321WFO01

Date: 2018-12-04
IC ID: 573R-THX321WFO01

- Agilent

Ref 26.5 dBm

Atten 30 dB

Mirl 2.433 935 GHz
-8.36 dBm

#Peak
Log

18
dB/

Offst
B.5
dB

ol
5.8

dBm
LgAv

W1 52

33 FC
AA

£t

FTun

Swp

Center 2.437 8
#Res BH 18 kHz

@ GHz

#UBH 300 kHz

Span 55.5 MHz
Sweep G187 ms (4081 pts)

Antenna 2: Mid Channel - Plot

- Agilent

Ref 26.5 dBm

Atten 30 dB

Mkrl 2.458 724 GHz
-8.21 dBm

#Peak
Log

19
dB/

Offst
B.5
dB

ol
8.8

dBm
LgRw

W1 52

33 FC
AA

£f)

FTun

Swp

Center 2.452 @
#Res BH 18 kHz

# GHz

#UBH 386 kHz

Span 55.5 MHz
Sweep 518.7 ms (4081 pts)

Antenna 2: High Channel — Plot
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Report #: 43868-1 Date: 2018-12-04
FCC ID: HS9-THX321WF01 IC ID: 573R-THX321WF01

Out-of-Band Emissions

Test Description
In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally modulated

intentional radiator is operating, the radio frequency power that is produced by the intentional radiator shall be at
least 20 dB below that in the 100 kHz bandwidth within the band that contains the highest level of the desired
power, based on either an RF conducted or a radiated measurement, provided the transmitter demonstrates
compliance with the peak conducted power limits. If the transmitter complies with the conducted power limits based
on the use of RMS averaging over a time interval, as permitted under paragraph (b)(3) of this section, the attenuation
required under this paragraph shall be 30 dB instead of 20 dB. Attenuation below the general limits specified in
815.209(a) is not required. In addition, radiated emissions which fall in the restricted bands, as defined in
815.205(a), must also comply with the radiated emission limits specified in §15.209(a)

Test Criteria

Reference Limit

CFR 47 Subpart C 15.247 (d)
RSS-247. Section 5.5 20dB Below the Fundamental

Test Information

. Temperature | Humidity | Pressure
Tester | Test Location Date (°C) (%RH) (mbar) Results (P/F)
AG/CL RF Lab 11/12/18-11/16/18 21.7 27.2 993.6 P

Test Results

Authorized Band Edge

Delta from Limit | Margin

Mode Antenna | Channel Fr(egaezr;cy st%tége (dB) (dB)

(dB)

1 Low 2412 43.16 20 -23.16

802.11b High 2.462 55.16 20 -35.16
2 Low 2412 43.15 20 -23.15

High 2.462 53.74 20 -33.74

1 Low 2412 37.36 20 -17.36

High 2.483 45.49 20 -25.49

802.11g 7 Low 2412 37.05 20 | -17.05
High 2.462 44,79 20 -24.79

1 Low 2412 38.85 20 -18.85

802.11n High 2.462 45.77 20 -25.77

HT20 2 Low 2412 36.9 20 -16.9
High 2.462 43.72 20 -23.72

1 Low 2.422 36.78 20 -16.78

802.11n High 2.452 38.21 20 -18.21
HT40 2 Low 2.422 37.85 20 -17.85
High 2.452 37.76 20 -17.76
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Report #: 43868-1
FCC ID: HS9-THX321WF01

Date: 2018-12-04
IC ID: 573R-THX321WF01

Conducted Spurious
Highest Spurious Emission
Frequenc Delta from the -20dB down
Mode Channel ((gHz) y Limit (dB)
Antenna 1 Antenna 2
Low 2412 -46.44 -48.58
802.11b Mid 2.437 -46.07 -47.18
High 2.462 -40.54 -47.24
Low 2412 -41.24 -40.04
802.11g Mid 2.437 -42.11 -40.82
High 2.462 -40.03 -41.52
Low 2412 -46.62 -47.89
802.11n HT20 Mid 2.437 -48.43 -48.17
High 2.462 -47.96 -48.04
Low 2.422 -48.18 -47.48
802.11n HT40 Mid 2.437 -48.17 -47.42
High 2.452 -47.41 -47.07
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Report #: 43868-1 Date: 2018-12-04
FCC ID: HS9-THX321WF01 IC ID: 573R-THX321WF01

Band Edge — 802.11b Mode

. Agilent 86:14:37 Nov 15, 2815

Mkrl 2.411 433 GHz
Ref 36.5 dBm #Atten 48 dB 9.40 dBm
#Peak
Log
18
dB/
Offst

6.5
dB - W) MWM&W\M:\;M i =

o )

Y1 52
53 FC
AL

£(f1

FTun

Swp

Center 2,412 806 & GHz Span 13.5 MHz

#Res BW 106 kHz #\BW 306 kHz Sweep 1.333 ms (4001 pts)

Antenna 1: Reference Measurement (Low Channel) - Plot
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Report #: 43868-1
FCC ID: HS9-THX321WF01

Date: 2018-12-04
IC ID: 573R-THX321WFO01

¥ Agilent 87:17:21 Mov 15, 2813 T
Mkr3 2.398 41 GHz
Ref 36.5 dBm #Atten 48 dB -32.23 dBm
#Peak
Log
18
dB/ | w2l -
Offst
6.5 r{"i K\
dB # n
A
—18. 1
dBm _,,»9-&N
LQHU r FTPP NP 1 Y ...MJ
W1 52
Center 2.460 B8 GHz Span 48 MHz
#Res BH 106 kHz #UBH 306 kHz Sweep 4 ms (4081 pts)
Marker Trace Type A Axig Amplitude
1 (6B Freg 2.488 A8 GHz -34.12 dEm
2 1 Freg 2.411 45 GH= 9.84 dBm
3 1 Freg 2.3498 41 GH=z -32.23 dEm

Antenna 1: Low Channel - Plot

¥ Agilent 57:29:35 Nov 15, 2818 T
Mkr2 2.461 445 GHz
Ref 36.5 dBm #Atten 48 dB 9.16 dBm
#Peak
Log
18
dB/ ’ "
[ Cn—
dB \
o
dBm P 5
P, 1
LQHU w Y I AT AP
Y1 52
Center 2,483 506 GHz Span 55 MHz
#Res BW 106 kHz #\BW 306 kHz Sweep 5.333 ms (4001 pts)
Marker Trace Twpa i Axis Amplituda
1 1 Freg 2.483 568 GHz -46.88 dBm
2 1 Freg 2.461 445 GH=z 9.16 dBm
3 1 Freg 2.489 138 GH= -44.89 dBn

Antenna 1: High Channel — Plot
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Report #: 43868-1
FCC ID: HS9-THX321WF01

Date: 2018-12-04
IC ID: 573R-THX321WF01

- Agilent 67:42:13 Nov 15, 2818

Ref 36.5 dBm #Atten 40 dB

T
Mirl 2.412 934 GHz
3.31 dBm

#Peak
Log

18
dB/

Offst
B.5
dB s

Lot &JIM'\M

...A.ﬂ..nu. Il

LgAv

W1 52

33 FC

£t
FTun

Swp

Center 2.412 088 GHz
#Res BH 166 kHz

#UBH 300 kHz

Span 13.5 MHz
Sweep 1.333 ms (4081 pts)

Antenna 2: Reference Measurement (Low Channel) — Plot
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Report #: 43868-1
FCC ID: HS9-THX321WF01

Date: 2018-12-04

IC ID: 573R-THX321WF01

- Agilent 87:54:39 MNov 15, 20813

T

Mkr3 2.398 48 GHz

Ref 36.5 dBm #Atten 48 dB -31.98 dBm
#Peak
Log
18
dB/ IR, SPe—
Offst
6.5 J/'V’r ﬂ“\'\
dB a un
s b
— i
dBm T olre”
LoAv s prrer P ——— .
W1 52
Center 2.460 B8 GHz Span 48 MHz
#Res BH 106 kHz #UBH 306 kHz Sweep 4 ms (4081 pts)
Marker Trace Type A Axig Amplitude

1 (6B Freg 2.488 A8 GHz -33.68 dEm

2 1 Freg 2.412 B8 GH= 9.47 dBm

3 1 Freg 2.3498 48 GH=z -31.968 dEm

Antenna 2: Low Channel - Plot

- Agilent 3:00:48 Nov 15, 2613

T

Mkr3 2.488 836 GHz

Ref 36.5 dBm #Atten 48 dB -43.91 dBm
#Peak
Log
18
dB/ &
gf%‘st ),ﬂ"" T
dB N
o
dBm pormrems : :
LgAy T e = e T Py Py
Y1 52
Center 2,483 506 GHz Span 55 MHz
#Res BW 106 kHz #\BW 306 kHz Sweep 5.333 ms (4001 pts)
Marker Trace Twpa i Axis Amplituda
1 (1 Freg 2.483 568 GHz -44.28 dBn
2 (1 Freg 2.462 518 GHz 2.94 dBn
3 1y Frag 2.488 898 GHz -43.91 dBn

Antenna 2: High Channel — Plot
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Report #: 43868-1
FCC ID: HS9-THX321WF01

Date: 2018-12-04
IC ID: 573R-THX321WFO01

Band Edge — 802.11g Mode

% Agilent 21:56:86 Nov 12, 2018 L
Mkr2 2.413 237 5 GHz
Ref 38 dBm #Atten 48 dB 3.69 dBm
#Peak
Log
18 2
g?f/ ] ) o nm_U_?_vl L3 | M
st
6.5 iy
dB ff!' \w\
1] 3
-16.3 MW R
dBm Ll
" antongperrtibap ]
LgAw '
W1 52
Center 2,400 086 & GHz Span 58 MHz
#Res BH 166 kHz #UBH 3680 kHz Sweep 4.8 ms (4081 pts)
Marker Trace Type % Axig Amplitude
1 1y Frag 2.48@ BB A GHz -33.67 dBn
2 1 Freg 2,413 237 & GHz .69 dEm
3 1 Freg 2,399 475 B GHz -38.47 dEm
Antenna 1: Low Channel - Plot
- Agilent 22:03:20 Mov 12, 2018 L

Mkrz 2.463 252 GHz

Ref 30 dBm #Atten 40 dB 3.37 dBm
#Peak
Log
18 2
SFB]C/ bl kol ? L1 i}
st idase] apin: i
o e
dB P a
o ¥ X
-16.3 1
dBm Mﬂ«é‘ ¥ "
LogAv —— o
Wi 52
Center 2.483 506 GHz Span B5 MHz
#Res B 108 kHz #UBH 306 kHz Sweep 6.4 ms (4081 pts)
Marker Trace Type X Axig Amplitude
1 1 Freg 2.483 5BA GHz -42.12 dEm
2 1 Freg 2.463 252 GH=z 3.37 dEm
3 1> Freg 2.485 466 GHz -43.83 dEm

Antenna 1: High Channel — Plot
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Report #: 43868-1 Date: 2018-12-04

FCC ID: HS9-THX321WF01 IC ID: 573R-THX321WF01
# Agilent B0:27:22 Nov 13, 2018 L
Mkr2 2.413 237 5 GHz
Ref 30 dBm #Atten 48 dB 3.62 dBm
#Peak
Log
16 2
ngf/ bl QT?VI b
5t
6.5 };I T
dB ff m\
)
Dl
-16.4 ﬂmwﬂﬂmﬁﬁ’ ]
8B i sl
LgAv
Y1 52
Center 2,400 086 6 GHz Span 58 MHz
#Res BH 100 kHz #UBH 300 kHz Sweep 4.8 ms (4001 pts)
Marker Trace Twpa H Axiz Amplituda
i (1 Freg 2.400 AEA A GHz -23.43 dBn
2 1y Frag 2.413 237 § GHz L.E2 dBn
3 [&5] Freg 2,399 462 5 GHz -36.89 dEm

Antenna 2: Low Channel - Plot

- Agilent 08:33:23 MNov 13, 2013 L
Mkr2 2.463 228 GHz
Ref 3@ dBm #Htten 48 dB 3.32 dBm
#Peak
Log
16 2
SFB]E/ L L dLy Lol ? Lo
5 ek ke
6.5 Jflr U—
dB 7 K\
ol / P
-16.4 it 1
dBm TN T g AT ST RS
LgAv =
V1 52
Center 2.483 506 GHz Span 65 MHz
#Res B 108 kHz #UBH 306 kHz Sveep 6.4 ms (4081 pts)
Marker Trace Type X Axiz Amplitude
1 Ly Freg 2.483 586 GHz -41.47 dBn
2 Ly Freg 2.463 228 GHz 2,32 dBn
3 Ly Freg 2.489 626 GHz -44,38 dBn
Antenna 2: High Channel - Plot
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Report #: 43868-1 Date: 2018-12-04
FCC ID: HS9-THX321WF01 IC ID: 573R-THX321WF01

Band Edge — 802.11n HT20 Mode

% Agilent B8:27:47 Nov 16, 2018 T

Mkrl 2,438 235 0 GHz
Ref 26.5 dBm #Atten 30 dB 2.45 dBm
#Peak
Log
16

Center 2.437 0068 B GHz Span 26 MHz
#Res B 108 kHz #UBH 306 kHz Sweep 2.667 ms (4081 pts)

Antenna 1: Reference Measurement (Mid Channel) — Plot
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Report #: 43868-1 Date: 2018-12-04

FCC ID: HS9-THX321WF01 IC ID: 573R-THX321WF01
W Agilent 84:53:57 Nov 16, 2018 T
Mkr3 2.398 487 5 GHz
Ref 26.5 dBm #Atten 30 dB -33.77 dBm
#Peak
Log
16 2
dB/ A ROSEINCINY F A1
ffst ] v T
5.5 p"" \'\
dB
=)
i 21/ N\
-17.6 MW -
dBm M ¢
LA | .
Y1 52
Center 2,400 088 6 GHz Span 58 MHz
#Res BH 100 kHz #UBH 300 kHz Sweep 4.8 ms (4001 pts)
Marker Trace Twpa H Axiz Amplituda
1 (1 Freg 2.400 AEA A GHz -36.25% dBn
2 1y Frag 2.413 258 B GHz 268 dBn
E} (&) Freg 2,398 487 & GHz -33.77 dEm

Antenna 1: Low Channel - Plot

- Agilent 04:58:35 Nov 16, 2013 T
Mkr3 2.484 491 GHz
Ref 26.5 dBm #Atten 30 dB -41.64 4Bm
#Peak
Log
16 2
dB/ athere bt bbbyl
Dffst J' V
6.5 3 \
dB I by

-17.6 1
dBm
Lgfv T

e
Wl 52
Center 2.483 500 GHz Span 65 MHz
#Res B 108 kHz #UBH 306 kHz Sveep 6.4 ms (4081 pts)
Marker Trace Type X Axiz Amplitude
1 Ly Freg 2.483 588 GHz -42.39 dEn
2 Ly Freg 2.463 236 GHz 2,28 dEn
3 1y Freqg 2.484 491 GHz -41.64 dEn
Antenna 1: High Channel — Plot
Page 62 of 151
Ademco Inc. Document #: 800-23065, Revision B
2 Corporate Center Dr., Melville, NY 11747 TEL: (516) 577-2000

This report shall not be reproduced except in full, without the written approval of Ademco Inc.




Report #: 43868-1
FCC ID: HS9-THX321WF01 IC ID: 573R-THX321WF01

Date: 2018-12-04

Ref 26.5 dBm

- Agilent 85:41:12 Nov 16, 2818 T

Mirl 2.413 235 @ GHz
#Atten 30 dB 2.43 dBm

#Peak
Log

18
dB/

Offst
B.5
dB

-17.6

dBm

LgAv

v 52| ,J“r o

53 FCpiAd
T

£t
FTun

Swp

Center 2.412 808 B GHz Span 26 MHz
#Res BH 108 kHz #UBH 306 kHz Sweep 2,667 ms (4081 pts)

Antenna 2: Reference Measurement (Low Channel) — Plot

Page 63 of 151

Ademco Inc.

Document #: 800-23065, Revision B

2 Corporate Center Dr., Melville, NY 11747 TEL: (516) 577-2000
This report shall not be reproduced except in full, without the written approval of Ademco Inc.




Report #: 43868-1 Date: 2018-12-04

FCC ID: HS9-THX321WF01 IC ID: 573R-THX321WF01
4 Agilent 05:44:45 Nov 16, 2018 T
Mkr2 2.413 237 5 GHz
Ref 26.5 dBm #Atten 30 dB 2.53 dBm
#Peak
Log
16 2
dB/ b o
Offst i v I
6.5 7 LY
dB 5t i ‘\\“
o] W L
-17.6
L7 o T
Lgfv MMW
Y1 52
Center 2,400 088 6 GHz Span 58 MHz
#Res BH 100 kHz #UBH 300 kHz Sweep 4.8 ms (4001 pts)
Marker Trace Twpa H Axiz Amplituda
1 (1 Frag 2.48@ BBE @ GHz -34.37 dBn
2 (L) Frag 2.413 237 & GHz 2.53 dBn
3 (1) Freg 2.399 462 § GHz -32.41 dBn
Antenna 2: Low Channel - Plot
- Agilent 06:16:52 MNov 16, 2013 T
Ref 26.5 dBm #Atten 360 dB
#Peak
Log
16 2
dB/ mchesk et .i»lul-ﬂ-l-l
Offst J' U
6.5 ‘r,,r b.\
dB
Dl H'h
-17.6 s 2
dBm 2
LgAv B S
W1 52
Center 2.483 500 GHz Span 65 MHz
#Res B 108 kHz #UBH 306 kHz Sveep 6.4 ms (4081 pts)
Marker Trace Type X Axiz Amplitude
1 (1> Freg 2.483 580 GHz -41.51 dBn
2 (L Freg 2,463 236 GHz 2.21 dBn
3 1y Freg 2.485 742 GHz -43.12 dBn
Antenna 2: High Channel - Plot
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Report #: 43868-1
FCC ID: HS9-THX321WF01

Date: 2018-12-04
IC ID: 573R-THX321WFO01

Band Edge — 802.11n HT40 Mode

- Agilent 88:19:01 MNov 18, 2818

Ref 26.5 dBm #Htten 38 dB -1.52 dBm

T
Mkrl 2.425 712 GHz

#Peak
Log

16

dB PO T I R | [ | i [ ? 1 I B |
o [Awwwwuw\wm WW
-21.5

dBm ,f \

Center 2.422 088 GHz
#Res BH 166 kHz

Span 55 MHz
#UBH 3688 kHz Sweep 5333 ms (48681 pts)

Antenna 1: Reference Measurement (Low Channel) — Plot
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Report #: 43868-1

FCC ID: HS9-THX321WFO01

Date: 2018-12-04
IC ID: 573R-THX321WFO01

Page 66 of 151

W Agilent ©8:21:22 Nov 16, 2018 T
Mkr3 2.396 961 GHz
Ref 26.5 dBm #Atten 30 dB -35.83 dBm
#Peak
Log
16
dB/ - & ) o
g]c%cst rx ik M%rw- u-u.;l
. ¥
& / |
o] 34/
-21.5 Ry
dBm W
LQHU N Lkt b
ML §2
Center 2,400 086 GHz Span 85 MHz
#Res BH 100 kHz #UBH 300 kHz Sweep 8.267 ms (4001 pts)
Marker Trace Twpa H Axiz Amplituda
1 (1 Frag 2.08@ ABA GHz -38.34 dBn
2 (L) Frag 2.413 239 GHz -1.56 dBEm
E} (&) Freg 2.396 961 GH=z -35.83 dEm
Antenna 1: Low Channel - Plot
- Agilent 03:26:59 Nov 16, 2013 T
Mkr3 2.486 939 GHz
Ref 26.5 dBm #Atten 360 dB -37.69 dBm
#Peak
Log
16
dB/ L . )
Offst e 'llr"'w""“"‘“"“"\
| t
Dl / \ 132
215 ¥
dBm
LgRw e
W1 52
Center 2.483 500 GHz Span 185 MHz
#Res B 108 kHz #UBH 306 kHz Sweep 18,13 ms (4001 pts)
Marker Trace Type X Axiz Amplitude
1 (&) Freg 2.483 568 GHz -39.92 dEm
2 (&5 Freg 2.443 232 GH=z -1.71 dEm
3 (6B Freg 2.486 939 GHz -37.69 dEm
Antenna 1: High Channel — Plot
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Report #: 43868-1 Date: 2018-12-04
FCC ID: HS9-THX321WF01 IC ID: 573R-THX321WF01

% Agilent T

Mkrl 2.426 964 GHz
Ref 26.5 dBm #Atten 30 dB -1.53 dBm
#Peak
Log
16
dB/
Dffst
6.5 1
dB Ml

-21.5

dBm j i

LgAv ¥ "

V1 52 Ij 1\
N Wi

£(f):

FTun

Swp

Center 2.422 006 GHz Span 55 MHz

#Res BH 108 kHz #UBH 306 kHz Sweep 5.333 ms (4081 pts)

Antenna 2: Reference Measurement (Low Channel) — Plot
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Report #: 43868-1

FCC ID: HS9-THX321WFO01

Date: 2018-12-04
IC ID: 573R-THX321WFO01

Ref 26.5 dBm

% Agilent 8:10:57 Nov 16, 2018

#Atten 30 dB

T

Mrz 2.425 712 GHz
-1.44 dBm

#Peak

Log
16

S S S

W1 52

Center 2,400 086 GHz
#Res BH 166 kHz

#VBH 380 kHz

Sweep 8.267 ms (4001 pts)

Span 85 MHz

Markar
1
2
3

Trace

1y
(1
&3

Twpa
Freg
Freg
Freg

A Axig
2,466 BBAE GHz
2,425 7?12 GH=
2.397 599 GH=

Amplituda
-39.29 dBn
-1.44 dBm
-35.28 dBn

Antenna 2: Low Channel - Plot

- Agilent 03:15:21 MNov 16, 2013

T

Mkr3 2,486 965 GHz

Ref 26.5 dBm #Atten 360 dB -36.72 dBm
#Peak
Log
16
dB/ N U K-
g]c%cSt Ww%m\
& | |
Dl ; \ i 32
-21.5 ¢ ¥
dBm
LgAv e T =
W1 52
Center 2.483 500 GHz Span 185 MHz
#Res B 108 kHz #UBH 306 kHz Sweep 18,13 ms (4001 pts)
Marker Trace Type X Axiz Amplitude
1 (&) Freg 2.483 568 GHz -39.41 dEm
2 (&5 Freg 2.455 728 GH=z -1.E% dEm
3 (6B Freg 2.486 965 GHz -36.72 dEm

Antenna 2: High Channel - Plot
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Report #: 43868-1

FCC ID: HS9-THX321WFO01

Date: 2018-12-04

IC ID: 573R-THX321WF01

Conducted Spurious — 802.11b Mode

Ref 26.5 dBm

- Agilent 88:33:57 Moy 15, 2818

#Atten 30 dB

Mkrd 7.237 GHz
-49.99 dBm

#Peak

Log
16

e

2 3

LoAv ot

W N

V1 52

Start 30 MHz
#Res BH 166 kHz

#VEH 300 kHz

Sweep 2.482 5 (4001 pts)

Stop 26.800 GHz

Markar
1

2
3
4

Trace
[&H]
(6B
[&B]
[&B]

Type
Freg
Freg
Freg
Freg

# Axig
2.413 GH=z
1.854 GHz
3.628 GHz
7.237 GH=

Amplitude
8.19 dBm
-4E.48 dBn
-46.44 dBn
-49,99 dBn

Antenna 1: Low Channel - Plot

Ref 26.5 dBm

¥ Agilent 88:39:32 Mov 15, 2818

#Atten 30 dB

Mkrd 9.197 GHz
-51.34 dBm

#Peak

Log
16

O

dB/

Dffst

6.5

dB

-16.6

dBm
LgAw

AW

Vi g2

Start 30 MHz
#Res BW 166 kHz

#UBH 306 kHz

Sweep 2.462 5 (4001 pts)

Stop 26.888 GHz

Marker
1

2
3
4

Trace
[&B]
[&B]
1
1

Type
Freg
Freg
Freg
Freg

¥ Axis
2.439 GHz
1.854 GHz
3.659 GHz
9.197 GHz

Amplitude
7.58 dBm
-46.87 dBm
-47.57 dBm
-51.34 dBm

Antenna 1: Mid Channel - Plot
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Report #: 43868-1

FCC ID: HS9-THX321WFO01

Date: 2018-12-04
IC ID: 573R-THX321WFO01

Ref 26.5 dBm

- Agilent 83:47:37 Mov 15, 2813

#Atten 30 dB

Mkrd 14.262 GHz
—48.72 dBm

#Peak

Log
18

1
it

dB/

Dffst

$rha
w

N

V1 os2

Start 30 MHz
#Res BH 166 kHz

#UBH 386 kHz

Stop 26,000 GHz
Sweep 2.482 5 (4801 pts)

Marker
1

2
3
4

Trace Type
1y Freqg
1 Freg
(1 Freg
(1 Freg

# Axis
2.465 GHz
1.854 GHz
3.692 GHz

14.2E2 GHz

Amplitude
8.28 dBm
-48.54 dBm
-46.82 dBm
-48.72 dBm

Antenna 1: High Channel — Plot

Ref 26.5 dBm

- Agilent 03:19:88 Nov 15, 2013

#Atten 360 dB

Mkrd 4.821 GHz
-52.15 dBm

#Peak

Log
16

or e

dB/

Offst

B.5

dB

-18.7
dBm

ol P ol . L

LgRw

RPTgw Y b Py

Vi 52

Start 30 MHz
#Res BH 166 kHz

#VBH 3060 kHz

Stop 26.000 GHz
Sweep 2,482 5 (4001 pts)

Markar
1

2
3
4

Trace Type
1y Freq
(&8 Freg
1y Freqg
(1 Freg

% Axiz
2.413 GHz
1.854 GHz
3.628 GHz
4.821 GH=

Amplitude
2.83 dBm
-5A.58 dBn
-48.58 dBn
-52.15 dBn

Antenna 2: Low Channel - Plot
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Report #: 43868-1

FCC ID: HS9-THX321WFO01

Date: 2018-12-04
IC ID: 573R-THX321WFO01

% Agilent 53:09:48 Nov 15, 2018
Mkrd 4.873 GHz
Ref 26.5 dBm #Atten 30 dB -43.52 dBm
#Peak
Log 1
10 2
dB/
Dffst
6.5
dB
Dl
-18.7 s,
dBm =z
i . il i sa b e
Lgfv < T ? _— ey T i it
Y1 52
Start 30 MHz Stop 26.008 GHz
#Res BH 100 kHz #UBH 300 kHz Sweep 2,482 5 (4001 pts)
Marker Trace Twpa H Axiz Amplituda
1 1 Freg 2.439 GH=z 9.688 dBm
2 1 Freg 1.218 GH= -53.38 dBn
E} 1y Freg 3.653 GHz -47.18 dEm
4 (% Freg 4,873 GHz -49.52 dEm

Antenna 2: Mid Channel - Plot

Ref 26.5 dBm

- Agilent 03:06:15 MNov 15, 2013

#Atten 360 dB

Mikrd 4,925 GHz
-49.77 dBm

#Peak

Log
16

O b

dB/

Offst

dBm [z
LgAv ,.,?,.Muul-—

Vi 52

Start 30 MHz
#Res BH 166 kHz

#VBH 3060 kHz

Sweep 2,482 5 (4001 pts)

Stop 26.888 GHz

Markar Trace
1 (6B
2 [&H]
3 [&B]
4 1

Type
Freg
Freg
Freg
Freg

% Axiz
2.465 GHz
1.231 GHz
3.692 GHz
4.925 GHz

Amplitude
2.83 dBm
-52.83 dBn
-47.24 dBn
-49,77 dBn
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Report #: 43868-1 Date: 2018-12-04
FCC ID: HS9-THX321WF01 IC ID: 573R-THX321WF01

Conducted Spurious — 802.11g Mode

% Agilent 23:18:58 Nov 12, 2018 L
Mkrd 18.975 GHz
Ref 38 dBm #Atten 48 dB -38.95 dBm
#Peak
Log
18 "
dB/ &
Offst
6.5
dB
Dl 2
-16.3 2 3 o L
dBm == g T8 T L Ll
LgAy F——
Y1 52
Start 30 MHz Stop 26.008 GHz
#Res BH 106 kHz #WBW 306 kHz Sweep 2,482 5 (4001 pts)
Marker Trace Type £ Axig Amplitude
1 1y Frag 2.486 GHz 2.81 dBn
2 (1) Freg 7.159 GHz -41.69 dBn
3 (1 Freg 12.288 GHz -41.24 dBn
4 (1 Frag 18.975 GHz -38.95 dBn
Antenna 1: Low Channel - Plot
- Agilent 23:29:31 Mov 12, 2818 L
Mkrd 19.852 GHz
Ref 30 dBm #Atten 40 dB -35.99 dBm
#Peak
Log
18 "
dB/ 9
Offst
6.5
dB
Dl
-16.3 2 E! %
dBm A g [N R " o
LgAw
Y1 52
Start 30 MHz Stop 26.908 GHz
#Res BH 106 kHz #BW 3686 kHz Sweep 2,482 5 (4001 pts)
Marker Trace Type * Axig Amplitude
1 1y Freg 2.439 GHz 2.BE dBn
z (1 Frag E.7E3 GHz -43.51 dBm
3 (1 Frag 18.723 GHz -42.11 dBn
4 (&5 Frag 19.852 GHz -38.99 dBn
Antenna 1: Mid Channel - Plot
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Report #: 43868-1
FCC ID: HS9-THX321WF01

Date: 2018-12-04
IC ID: 573R-THX321WFO01

Ref 38 dBm

- Agilent 23:34:88 MNov 12, 2018

#Atten 48 dB

Mkrd 13.521 GHz
—48.83 dBm

#Peak

Log
18

dB/ 5

Dffst

et

S e

V1 s2

Start 30 MHz
#Res BH 166 kHz

#UBH 386 kHz

Stop 26,000 GHz
Sweep 2.482 5 (4801 pts)

Marker Trace
i [&H]
2 [&B]
3 [&H]
4 [&B]

Type
Freq
Freg
Freg
Freg

# Axis
2.458 GHz
3.198 GHz
49.385 GHz

13.521 GHz

Amplitude
A.31 dBm
-42.88 dBm
-42.18 dBm
-48.83 dBm

Antenna 1: High Channel — Plot

- Agilent 08:49:15 MNov 13, 2013

Mkrd 17.287 GHz

Ref 3@ dBm #Htten 48 dB -48.84 dBm
#Peak
Log
16 "
dB/ N
Offst
6.5
dB
ol
-16.4 2 3 4
s 2 VPSS RO -~ 3
LAy [
V1 52
Start 30 MHz Stop 26.900 GHz
#Res BH 108 kHz #UBH 388 kHz Sweep 2482 5 (4001 pts)
Marker Trace Type X Axiz Amplitude
1 [&H] Freq 2.4686 GHz 2.76 dBm
2 [&H] Freg 7.5E5 GHz -42,41 dBn
3 [&H] Freg 11.996 GHz -42,68 dBn
4 [&B] Freg 17.287 GHz -48.84 dBn

Antenna 2: Low Channel - Plot
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Report #: 43868-1
FCC ID: HS9-THX321WF01

Date: 2018-12-04
IC ID: 573R-THX321WFO01

% Agilent 80:44:48 Nov 13, 2018 L
Mkr4 13.716 GHz
Ref 30 dBm #Atten 48 dB -39.39 dBm
#Peak
Log
16 i
dB/ O
Dffst
6.5
dB
Dl .
-16.4 3
dBm % 2 P iy i
LgAv
Yl 52
Start 30 MHz Stop 26.008 GHz
#Res BH 100 kHz #UBH 300 kHz Sweep 2,482 5 (4001 pts)
Marker Trace Twpa H Axiz Amplituda
1 1> Freg 2.432 GH=z 1.92 dBEm
2 1 Freg 2.648 GH=z -46.49 dBn
3 1y Freg E.247 GHz -48.82 dEm
4 1y Freg 13.71E GH=z -39.39 dEm

Antenna 2: Mid Channel - Plot

- Agilent 08:40:12 MNov 13, 2013

Mkrd 24.483 GHz

Ref 30 dBm #Atten 40 dB -35.40 dBm
#Peak
Log
16
dB/ 5
Offst
6.5
dB
DRB 4 %l |
= . 2
dBm ué TR R AR T
LgRw
Y1 52
Start 30 MHz Stop 26.900 GHz
#Res BH 106 kHz #WBW 3600 kHz Sweep 2,482 5 (4001 pts)
Marker Trace Type X Axiz Amplitude
1 [&5] Freg 2.485 GHz H.1E dEm
2 [&5] Freg 4,1EE GHz -44.21 dEm
3 (6B Freg 9,846 GHz -41.52 dEm
4 1> Freg 24.483 GHz -35.448 dBm

Antenna 2: High Channel - Plot
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Report #: 43868-1
FCC ID: HS9-THX321WF01

Date: 2018-12-04
IC ID: 573R-THX321WFO01

Conducted Spurious — 802.11n HT20 Mode

% Agilent 85:39:32 Nov 16, 2018 T
Mkr3 14.834 GHz
Ref 26.5 dBm #Atten 30 dB -49.56 dBm
#Peak
Log
18 1
dB/ b
Offst
6.5
dB
Dl
aé?.B 4
m pye
. . O O T v acaa
Lefv Lo w-gwwm il
Y1 52
Start 30 MHz Stop 26.008 GHz
#Res BH 106 kHz #WBW 306 kHz Sweep 2,482 5 (4001 pts)
Marker Trace Type % Axig Amplitude
1 (L) Frag 2.419 GHz 1.26 dBn
2 (1) Freg 3.628 GHz -E1.68 dBn
3 4B Freg 14,834 GHz -40,5 dBn
4 (1 Frag 20.386 GHz -46.62 dBn
Antenna 1: Low Channel - Plot
- Agilent 05:22:13 Mov 16, 2818 T

Mkrd 28.397 GHz

Ref 26.5 dBm #Htten 30 dB -48.43 dBm
#Peak
Log
18 1
dB/ M
Dffst
6.5
dB
Dl
178 .
m z R4 I
LgAv T s o tmenpasn
Vi os2
Start 30 MHz Stop 26.908 GHz
#Res BH 1668 kHz #UBH 36868 kHz Sweep 2.482 5 (4081 pts)
Marker Trace Type * Axig Amplitude

1 1 Freg 2.439 GHz 1.36 dBm

2 1 Freg 3.64E GHz -52.67 dBm

3 1 Freg 13.21A8 GHz -49.72 dBm

Eil 1 Freg 208.397 GHz -48.43 dBm

Antenna 1: Mid Channel - Plot
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Report #: 43868-1

FCC ID: HS9-THX321WFO01

Date: 2018-12-04
IC ID: 573R-THX321WFO01

Ref 26.5 dBm

- Agilent 05:05:439 MNov 16, 2813

#Atten 30 dB

Mkrd 28.248 GHz
-47.96 dBm

#Peak

Log
18

dB/

O b

Dffst

o

-
Ey T

V1 os2

Start 30 MHz
#Res BH 166 kHz

#UBH 386 kHz

Stop 26,000 GHz
Sweep 2.482 5 (4801 pts)

Marker
1

2
3
4

Trace
[&B]
1
1
1

Type
Freg
Freg
Freg
Freg

# Axis
2.458 GHz
3.698 GHz

13.216 GHz
28.248 GHz

Amplitude
1.44 dBm
-51.28 dBm
-49.91 dBm
-47.96 dBm

Antenna 1: High Channel — Plot

Ref 26.5 dBm

- Agilent 06:06:52 Nov 16, 2013

#Atten 360 dB

Mkrd 23.184 GHz
-47.89 dBm

#Peak

Log
16

dB/

o F

Offst
B.5

dB

-17.6

dBm

2

LaAv Ww-%wwf e

3
3
]
]
2o EN
‘%

Vi 52

Start 30 MHz
#Res BH 166 kHz

#VBH 3060 kHz

Stop 26.000 GHz
Sweep 2,482 5 (4001 pts)

Markar
1

2
3
4

Trace
(6B
[&H]
[&B]
1

Type
Freg
Freg
Freg
Freg

% Axiz
2.466 GHz
3.614 GHz

14,841 GHz
23.1A4 GHz

Amplitude
1.E7 dBm
-52.45 dBn
-49,97 dBn
-47.89 dBn

Antenna 2: Low Channel - Plot
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Report #: 43868-1
FCC ID: HS9-THX321WF01

Date: 2018-12-04
IC ID: 573R-THX321WFO01

% Agilent 85:59:48 Nov 16, 2018 T
Mkr4 23.117 GHz
Ref 26.5 dBm #Atten 30 dB -48.17 dBm
#Peak
Log
16 L
dB/ M
Dffst
6.5
dB
Dl
-17.6 .
fBm z ) o T
LAy H“mql&uu-w“ L » —
Y1 52
Start 30 MHz Stop 26.008 GHz
#Res BH 100 kHz #UBH 300 kHz Sweep 2,482 5 (4001 pts)
Marker Trace Twpa H Axiz Amplituda
1 1y Freg 2.445 GHz 1.31 dBn
2 1y Frag 3.E53 GHz -E2.E1 dBn
E} (&) Freg 13.223 GH=z -58.26 dEm
4 (&5 Freg 23.117 GH=z -42.17 dEm

Antenna 2: Mid Channel - Plot

- Agilent 05:56:25 MNov 16, 2013

Mkrd 23.853 GHz

Ref 26.5 dBm #Htten 30 dB -43.84 dBm
#Peak
Log
16 1
dB/ 2
Offst
6.5
dB
ol
-17.6 .
dBm 2 N I T—
LaRAy ',“,,,wme - U IV =Y. SO SR —
V1 52
Start 30 MHz Stop 26.908 GHz
#Res BH 108 kHz #UBH 388 kHz Sweep 2482 5 (4001 pts)
Marker Trace Type X Axiz Amplitude
1 (6B Freg 2.458 GHz 1.84 dBm
2 [&H] Freg 3.685 GHz -51.72 dBn
3 [&B] Freg 14,164 GHz -49,52 dBn
4 1y Freg 23.659 GH=z -48.84 dBn

Antenna 2: High Channel - Plot
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Report #: 43868-1 Date: 2018-12-04
FCC ID: HS9-THX321WF01 IC ID: 573R-THX321WF01

Conducted Spurious — 802.11n HT40 Mode

% Agilent T Trace
Mkrd 21.144 GHz
Ref 26.5 dBm #Atten 30 dB -48.18 dBm Trace
#Peak | 1 2 3
Log
ég/ F; Clear Hrite
0ffst
6.5
dB Max Hold
DI Y
-21.5 z 2 —15—
dEm e e Min Hold
LgAw
Start 30 MHz Stop 26.000 GHZ
#Res BH 108 kHz #UBH 300 kHz Sweep 2,482 5 (4001 pts) View
Marker Trace Type X Axiz Amplitude
1 1) Freq 2,432 GHz -2.18 dBn
2 1y Freq 7.367 GHz -52.15 dBn
E 1) Freq 14,882 GHz -48,321 dBm Blank
4 1) Freq 21.144 GHz -48.18 dBn
More
1of2

[Copyright 2060-2012 Agilent Technologies |

Antenna 1: Low Channel - Plot

#- Agilent T
Mkrd 21.652 GHz
Ref 26.5 dBm #Atten 30 dB -43,17 dBm
#Peak
Log
16 .
dB/ o
Offst
6.5
dB
Ol
-21.5 .
dBm 3 JE—
LQHU m....., o .A&H‘Aﬁ"“ o :
Y1 52
Start 30 MHz Stop 26.908 GHz
#Res BH 160 kHz #JBH 360 kHz Sweep 2482 5 (4001 pts)
Marker Trace Type * Axig Amplitude
1 1y Freg 2.439 GHz -1.6% dBn
2 1y Freq 7.827 GHz -52.68 dEn
3 1y Freqg 13.976 GHz -49.74 dEn
1 1y Freqg 21.682 GHz -43.17 dEn
Antenna 1: Mid Channel - Plot
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Report #: 43868-1

FCC ID: HS9-THX321WFO01

Date: 2018-12-04

IC ID: 573R-THX321WF01

- Agilent T
Mkrd 22.846 GHz
Ref 26.5 dBm #Atten 30 dB -47.41 dBm
#Peak
Log
18
dB/ 3
Offst
6.5
dB
0l
-21.5 4
dBm 5 T 20 T
Loflv [ ool A - -
Y1 52
Start 30 MHz Stop 26.900 GHz
#Res BH 106 kHz #/BW 366 kHz Sweep 2,482 5 (4001 pts)
Marker Trace Type A Axig Amplitude
1 (&8 Freg 2.445 GHz -2.82 dBEm
2 (1 Freg 8.887 GHz -51.37 dBn
3 (1 Freg 14.547 GHz -49.15 dBn
4 (1 Freg 22,046 GHz -47.41 dBn
Antenna 1: High Channel — Plot
- Agilent T
Mkr3 14.151 GHz
Ref 26.5 dBm #Atten 360 dB -49.24 dBm
#Peak
Log
16 "
dB/ O
Offst
6.5
dB
Dl
-21.5 4
dBm 2 - (R_‘ ]
LgRw - — _
Y1 52
Start 30 MHz Stop 26.908 GHz
#Res BH 106 kHz #WBW 308 kHz Sweep 2,482 5 (4001 pts)
Marker Trace Type X Axiz Amplitude
1 1y Freg 2.426 GHz -1.63 dEm
2 (% Freg 7.438 GHz -51.E5 dEm
3 (&8 Freg 14.151 GH=z -49.24 dBm
4 (1 Freg 21.76@ GHz -47.48 dBn

Antenna 2: Low Channel - Plot
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Report #: 43868-1
FCC ID: HS9-THX321WF01

Date: 2018-12-04
IC ID: 573R-THX321WFO01

- Agilent

Ref 26.5 dBm #Atten 30 dB

Mkrd 26.215 GHz
-47.42 dBm

#Peak

Log
16

or e

dB/

Offst
B.5

dB

-21.5

dBm 2 o

LgAw T e o -

Vi g2

Start 30 MHz

#Res BH 100 kHz #VBH 380 kHz

Sweep 2,482 5 (4001 pts)

Stop 26.800 GHz

Marker Trace Twpa H Axiz Amplituda
1 1y Freg 2.439 GHz -1.72 dBn
2 1y Frag 7.608 GHz -E1.ES dBn
E} (&) Freg 14.847 GH=z -49.74 dEm
4 (&5 Freg 28,215 GH=z -47.42 dEm
Antenna 2: Mid Channel - Plot
- Agilent T
Mkrd 21.644 GHz
Ref 26.5 dBm #Atten 360 dB —-47.87 dBm
#Peak
Log
16 "
dB/ I
Offst
6.5
dB
Dl
-21.5 4
dBm 2 % o e
%&W . kot L o e - -
Lofv Dmeeas -
Y1 52

Start 30 MHz

#Res BH 108 kHz #VBH 3060 kHz

Sweep 2,482 5 (4001 pts)

Stop 26.888 GHz

Marker Trace Type X Axiz Amplitude
1 (6B Freg 2.445 GHz -1.75 dBn
2 [&H] Freg 3.679 GHz -51.18 dBn
3 [&B] Freg 17.118 GH=z -48.66 dBn
4 1 Freg 21.644 GH=z -47.87 dBn

Antenna 2: High Channel - Plot

Page 80 of 151

Ademco Inc.
2 Corporate Center Dr., Melville, NY 11747

Document #: 800-23065, Revision B
TEL: (516) 577-2000

This report shall not be reproduced except in full, without the written approval of Ademco Inc.




Date: 2018-12-04
IC ID: 573R-THX321WF01

Report #: 43868-1
FCC ID: HS9-THX321WF01

Radiated Emissions (Intentional)

Test Description
Intentional Radiator Radiated Emissions are a test of the emissions, and harmonics on the EUT. The EUT is

positioned to get the maximum emissions after a series of prescan measurements.

The EUT is placed on a non-conducting table 80 cm above the ground plane for below 1 GHz measurements and 1.5
m above the ground plane for above 1 GHz measurements. The antenna to EUT distance is 3 meters.

For measurements below 1 GHz the resolution bandwidth is set to 120 kHz for peak detection measurements or 120
kHz for quasi-peak detection measurements. Peak detection is used unless otherwise noted as quasi-peak.

For measurements above 1 GHz the resolution bandwidth is set to 1 MHz; the video bandwidth is set to 1 MHz for
peak measurements and as applicable for average measurements.

The spectrum from 30 MHz to 26 GHz is investigated with the transmitter set to the lowest, middle, and highest
channels in each applicable band.

The EUT is rotated through 360 degrees to maximize emissions received. The antenna is scanned from 1 to 4 meters
above the ground plane to further maximize the emission. Measurements are made with the antenna polarized in

both the vertical and the horizontal positions.

Test Criteria

Reference Limit
Frequency Range Field Strength Limit Measurement distance
(MHz) (uv/m) (meters)
0.009-0.490 2400/F(kHz) 300
CFR 47 Subpart C, 15.205 0.490-1.705 24000/F (kHz) 30
CFR 47 Subpart C, 15.209 1.705-30.0 30 30
RSS-GEN : :
30-88 100** 3
88-216 150** 3
216-960 200** 3
Above 960 500 3

**Except as provided in paragraph (g), fundamental emissions from intentional radiators operating under this
section shall not be located in the frequency bands 54-72 MHz, 76-88 MHz, 174-216 MHz or 470-806 MHz.
However, operation within these frequency bands is permitted under other sections of this part, e.g., §815.231 and
15.241.

Test Information

. Temperature | Humidity | Pressure Results
Tester Test Location Date (°C) (%RH) (mbar) (PIF)
JB/CL/MA | RF Chamber/OATS | 11/04/18-12/04/18 16.5 26.5 1012 P

NOTE: Below 30MHz, pretesting showed that no emissions as a product of the EUT were detected within 20dB of
the regulatory limit. Worse-case plot/data reported from 30MHz - 1GHz and above 18GHz. Prescans performed in
an anechoic chamber, final measurements performed on an OATS. Since RedLINK/Wi-Fi radios can transmit
simultaneously, additional spurious scans are provided with all radios on and transmitting in their worse-case state.
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Report #: 43868-1 Date: 2018-12-04
FCC ID: HS9-THX321WF01 IC ID: 573R-THX321WF01

Test Results

Restricted Band Edge — 802.11b Mode

| _Uh‘c-_..:lcg Melville, NY 20818 Dec 4 11:83:86
- Restricted Bondedge
- Sample Number:MEL-583
128 i i i i Device:Flycotcher Thermostot
Configuration:FLC Test Code, WiFi
Mode:Tlb, Lew Ch, Amt 1
118 : i i i Tested by:CL

2 1@8|
5] e L -,
2.37 ’ ’ ’ ) T8 .5MH=z/ Z.415
Frequency (GHz)
T T e . o R L S RN O
FJPP\‘III.- Bod - Low charnel Horizental TST Fev 9.5 B1 Nav 281E
Antenna 1: Low Channel Horizontal — Plot
Marker Frequency Meter Det AF SWBOX3 SMA7 SMAS5 Corrected Average Margin Peak PK Azimuth Height Polarity
(GHz) Reading [dB/m] [dB] [dB] [dB] Reading Limit (dB) Limit Margin (Degs) (cm)
(dBuv) (dBuVv/m) (dBuV/m) (dBuV/m) (dB)

1 *239 | 2265 | Pk | 285 7 26 | 25 | 56.95 - - 74 -17.05 | 150 | 135 H

2 *239 | 2367 | Pk | 285 7 26 | 25 | 57.97 - - 74 -16.03 | 150 | 135 H

3 *239 | 10.96 | RMS | 285 7 26 | 25 | 45.26 54 -8.74 - - 150 | 135 H

4 *239 | 1212 | RMS | 285 7 26 | 25 | 46.42 54 -7.58 - - 150 | 135 H
* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
NOTE: Emissions highlighted in the plot above is OATS ambient and not a product of the transmitter.
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Report #: 43868-1
FCC ID: HS9-THX321WF01

Date: 2018-12-04
IC ID: 573R-THX321WF01

Re=idea Melville, WY

118

- Av

-
~Estric

Sample Number:MEL

2818 Dec 4 11:19:27

ted Bondedge

583

Device:Flycotcher Thermostot
Canfiguration:FCC
Mode:11b, Low Ch,
Tested by:CL

Test
Ant 1

Code, WiFi

g
t
v
s
2
2.3 76 . SMHz/ 2.415
Frequency (GHz)
[ Fanga (BHz) TR Reffittn  Del/Fg Made Sweep Pts  #5upa/Mode Label | Rangs (GHz! FEULVEY Raf/Pitn  Detfiivy Mode Sumep Fis  W5upaMode Label
127312 418 LRI ) i PEMPur freglF¥G]  Bmseclifutc) G008 MG Uortical - Pl ¥ - . it T tica
P4BEHHz Bond - Low charnel Usrtical (TST Fev 9.5 Bl Mov 281E
Antenna 1: Low Channel Vertical - Plot
Marker Frequency Meter Det AF SWBOX3 SMA7 SMAS5 Corrected Average Margin Peak Limit PK Azimuth Height Polarity
(GHz) Reading [dB/m] [dB] [dB] [dB] Reading Limit (dB) (dBuVv/m) Margin (Degs) (cm)
(dBuv) (dBuv/m) | (dBuV/m) (dB)
1 *2.39 24.34 Pk 28.5 7 2.6 25 58.64 - - 74 -15.36 36 106 \
2 *2.39 25.53 Pk 28.5 7 2.6 25 59.83 - - 74 -14.17 36 106 \
3 *2.39 13.4 RMS | 28.5 7 2.6 25 47.7 54 -6.3 - - 36 106 \
4 *2.39 13.39 | RMS | 285 7 2.6 25 47.69 54 -6.31 - - 36 106 \

* - indicates frequency in CFR47
Pk - Peak detector
RMS - RMS detection

Pt 15/ IC RSS-Restricted Band

NOTE: Emissions highlighted in the plot above is OATS ambient and not a product of the transmitter.
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Report #: 43868-1 Date: 2018-12-04
FCC ID: HS9-THX321WF01 IC ID: 573R-THX321WF01

Re=idea Melville, NY 2818 Dec 3 E9:89:51
115 : — - - - - .
Restricted Bondedge
e Jample MNumber :MEL-583
185 ' e ' ' Device: Flycatcher Thermostat
Configuration:FCC Teat Code JiFi
N ‘Iud:-flb, High Ch, n,.:, o
35 RN Tested by:CL
2 85
e 75
g
£
N
T 65}
£
F osgl
2 sl
2.46 ) ) ) ) T8 3HH=z7 2.563
Frequency (GHz)
[ Fargs 5] R T R DeRg el T S e TiSpaod Lkl I' Rangs (6! FBUG ~ Ref/iit Detfih fode — Swesp  Pla Wowpaifods Lobel
F\Jmlll: Bomdd - High channel Harizental 15T Fev 9.5 B Nowv 281E
Antenna 1: High Channel Horizontal - Plot
Marker Frequency Meter Det AF SWBOX3 SMA7 SMA5 Corrected Average Margin Peak PK Azimuth Height Polarity
(GHz) Reading [dB/m] [dB] [dB] [dB] Reading Limit (dB) Limit Margin (Degs) (cm)
(dBuV) (dBuv/m) | (dBuv/m) (dBuV/m) (dB)
1 *2.484 22.4 Pk 28.7 7 2.6 2.6 57 - - 74 -17 167 111 H
2 *2.484 24.6 Pk 28.7 7 2.6 2.6 59.2 - - 74 -14.8 167 111 H
3 *2.484 12.95 RMS 28.7 7 2.6 2.6 47.55 54 -6.45 - - 167 111 H
4 *2.484 | 13.14 | RMS | 28.7 7 2.6 2.6 47.74 54 -6.26 - - 167 111 H
* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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Report #: 43868-1 Date: 2018-12-04
FCC ID: HS9-THX321WF01 IC ID: 573R-THX321WF01

115 Residea He Ile, NY_ ) i i i i 2818 Dec 3 89:25:57
: n Restricted Bondedge
- Sample Mumber:MEL-583
185 ' ' ' ' Device: Flycatcher Thermostat
‘—‘\ Configuration:FCC Test Code, WiFi
Made: 11k, High Ch, Ant |
35 T . . . Tested by:CL-
\\
-
-
o
3
i 65
G £ Caful/md
3 o B o e e o)
o
2.48 ) ) ) ) 76 . JMHz/ 2.563
Frequency (GHz)
[ Fanga (BHz) TR Reffittn  Del/Fg Made Sweep Pts  #5upa/Mode Label | Rangs (GHz! FEULVEY Raf/Pitn  Detfiivy Mode Sumep Fis  W5upaMode Label
1:2046-2 863 [LTRE¥ TR ] ] PEMPar freglF¥E)  Bmoscifut [ Vartical - Pl " - . it T tein
P4BEHHz Bond - High chonnel Usrtical TST Fev 9.5 Bl Mov 281E
Antenna 1: High Channel Vertical - Plot
Marker Frequency Meter Det AF SWBOX3 SMA7 SMAS5 Corrected Average Margin Peak Limit PK Azimuth Height Polarity
(GHz) Reading [dB/m] [dB] [dB] [dB] Reading Limit (dB) (dBuVv/m) Margin (Degs) (cm)
(dBuv) (dBuv/m) | (dBuV/m) (dB)
1 *2.484 | 23.49 Pk 28.7 7 2.6 2.6 58.09 - - 74 -15.91 31 102 \
2 *2.485 | 25.73 Pk 28.7 7 2.6 2.6 60.33 - - 74 -13.67 31 102 \
3 *2.484 | 1256 | RMS | 28.7 7 2.6 2.6 47.16 54 -6.84 - - 31 102 \
4 *2.484 | 1356 | RMS | 28.7 7 2.6 2.6 48.16 54 -5.84 - - 31 102 \%

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection

Data

Page 85 of 151

Ademco Inc. Document #: 800-23065, Revision B

2 Corporate Center Dr., Melville, NY 11747 TEL: (516) 577-2000
This report shall not be reproduced except in full, without the written approval of Ademco Inc.




Date: 2018-12-04
IC ID: 573R-THX321WF01

Report #: 43868-1
FCC ID: HS9-THX321WF01

| "U'Hc; ideo H_cl ville, NY . 20818 Dec 4 11:39 UU_
B Restricted Bondedge
- Sample Number:MEL-583
128 Device:Flycotcher Thermostot
Canfiguration:FCC Test Code, WiFi
Made:Tlb, Low Ch, Ant 2
118 Tested by:CL
3 1ae
© 9@
2
£
N
T g6
£
f 78}
s 68}
48
2.3 76 . SMHz/ 2.415
Frequency (GHz)
[ Fanga (BHz) TR Reffittn  Del/Fg Made Sweep Pts  #5pa/Mode Label | Rangs (GHz! FEULVEY Raf/Pitn  Detfiivy Mode Sumep Fis  W5upaMode Label
127312 418 LRI ) i PEMPur freglF¥G]  Bmseclifutc) G008 MG Horizondal = | ! " . it T L
p4EEHHz Bond - Low charnel Horizental . TST Fev 9.5 Bl Mov 281E
Antenna 2: Low Channel Horizontal - Plot
Marker Frequency Meter Det AF SWBOX3 SMA7 SMAS5 Corrected Average Margin Peak PK Azimuth Height Polarity
(GHz) Reading [dB/m] [dB] [dB] [dB] Reading Limit (dB) Limit Margin (Degs) (cm)
(dBuv) (dBuv/m) | (dBuv/m) (dBuV/m) (dB)
1 *2.39 21.59 Pk 28.5 7 2.6 25 55.89 - - 74 -18.11 193 123 H
2 *2.389 | 23.03 Pk 28.5 7 2.6 25 57.33 - - 74 -16.67 193 123 H
3 *2.39 9.45 RMS | 28.5 7 2.6 25 43.75 54 -10.25 - - 193 123 H
4 *2.39 10.27 | RMS | 285 7 2.6 25 44.57 54 -9.43 - - 193 123 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection

NOTE: Emissions highlighted in the plot above is OATS ambient and not a product of the transmitter.
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Report #: 43868-1
FCC ID: HS9-THX321WF01

Date: 2018-12-04
IC ID: 573R-THX321WF01

| __U_He-_..;l.—_-g Melville, NY_ 2818 Dec 4 11:54:28
B Restricted Bondedge
- Sample Number:MEL-583
128 Device:Flycotcher Thermostot
Configuration:FIC Teat Code, WiFi
Made:Tlb, Low Ch, Ant 2
118 Tested by:CL
1 86|
z '™ 7
' /
7 //
+ f
Lu\, 86| H +
3 Wkl f
3 78| W’ /
LE J
i Y/ 15 gl i
n A . M
48 it s - ;
2.3 76 . SMHz/ 2.415
Frequency (GHz)
[ Fanga (BHz) TR Reffittn  Del/Fg Made Sweep Pts  #5upa/Mode Label | Rangs (GHz! FEULVEY Raf/Pitn  Detfiivy Mode Sumep Fis  W5upaMode Label
127312 418 LRI ) i PEMPur freglF¥G]  Bmseclifutc) G008 MG Uortical - Pl ¥ - . T &
P4BEHHz Bond - Low charnel Usrtical (TST Fev 9.5 Bl Mov 281E
Antenna 2: Low Channel Vertical - Plot
Marker Frequency Meter Det AF SWBOX3 SMA7 SMAS5 Corrected Average Margin Peak PK Azimuth Height Polarity
(GHz) Reading [dB/m] [dB] [dB] [dB] Reading Limit (dB) Limit Margin (Degs) (cm)
(dBuv) (dBuv/m) | (dBuv/m) (dBuV/m) (dB)
1 *2.39 23.38 Pk 28.5 7 2.6 25 57.68 - - 74 -16.32 27 116 \
2 *2.388 24.9 Pk 28.5 7 2.6 25 59.2 - - 74 -14.8 27 116 \
3 *2.39 12.66 | RMS | 285 7 2.6 25 46.96 54 -7.04 - - 27 116 \
4 *2.39 12.03 | RMS | 285 7 2.6 25 46.33 54 -7.67 - - 27 116 \

* - indicates frequency in CFR47
Pk - Peak detector
RMS - RMS detection

Pt 15/ IC RSS-Restricted Band

NOTE: Emissions highlighted in the plot above is OATS ambient and not a product of the transmitter.
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Report #: 43868-1

FCC ID: HS9-THX321WF01

Date: 2018-12-04

IC ID: 573R-THX321WF01

zontal - fv

J Hori

1157

Residea He |

ville, NY

testricted Bondedge

Sample Number:MEL-5B3
Device:Flycotcher Thermostot
Configuration:FCC

Teat Code, WiFi

Mode:11b, Ihgh Ch, Ant |
Tested by:CL

20818 Dec 4

12

29:89

T8, 3HH=z/

Fregquency (GHz)

[

s+ Wwpalod Labsl

L

Fargs (BHz) T Refiittn  Dat/fiy Meds =) Pta  Oapaifode Label [ Fangs &zl FELLE Raf /Rty Det/ibeg Mods Sweep
1: 27462 663 LRI ) = PEMSar freglFl Brzecifutc) G308 MUH Horizondal = | 5 WG/ g acc b,
P4BEHHz Bond - High chaonnel Horizentel  TST Fev 9.5 Bl Mov 281E
Antenna 2: High Channel Horizontal - Plot
Marker Frequency Meter Det AF SWBOX3 SMA7 SMA5 Corrected Average Margin Peak Limit PK Azimuth Height Polarity
(GHz) Reading [dB/m] [dB] [dB] [dB] Reading Limit (dB) (dBuv/m) Margin (Degs) (cm)
(dBuv) (dBuv/im) | (dBuV/m) (dB)
1 *2.484 | 26.16 Pk 28.7 7 2.6 2.6 60.76 - - 74 -13.24 163 194 H
2 *2.484 | 27.99 Pk 28.7 7 2.6 2.6 62.59 - - 74 -11.41 163 194 H
3 *2.484 | 1461 | RMS | 28.7 7 2.6 2.6 49.21 54 -4.79 - - 163 194 H
4 *2.484 | 15.74 | RMS | 28.7 7 2.6 2.6 50.34 54 -3.66 - - 163 194 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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Report #: 43868-1 Date: 2018-12-04
FCC ID: HS9-THX321WF01 IC ID: 573R-THX321WF01

20818 Dec 4 13:13:58
Restricted Bondedge

Sample Number:MEL-583
Device:Flycotcher Thermostot
Configuration:FLC Test Code, WiFi
Mode:Tlk, High Ch, Ant |

Tested by:CL™

2.46 ) ) ’ ’ 78 . 3MH=z/ ) ’ ) Z2.563
Frequency (GHz)
[ e R e T i W ] e DR R e S e e Lol
P4EEMHz Band - High chonnel Uertical TST Fev 9.5 B1 Nov 281E
Antenna 2: High Channel Vertical - Plot
Marker Frequency Meter Det AF SWBOX3 SMA7 SMAS5 Corrected Average Margin Peak Limit PK Azimuth Height Polarity
(GHz) Reading [dB/m] [dB] [dB] [dB] Reading Limit (dB) (dBuVv/m) Margin (Degs) (cm)
(dBuv) (dBuV/m) (dBuV/m) (dB)
1 *2.484 | 2822 | Pk | 287 7 26 | 26 | 62.82 - - 74 -11.18 31 103 Y
2 %2485 | 2887 | Pk | 287 7 26 | 26 | 6347 - - 74 -10.53 31 103 Vv
3 *2.484 | 1577 | RMS | 28.7 7 26 | 26 | 5037 54 -3.63 - - 31 103 Y
4 * 2.484 16 RMS | 28.7 7 26 | 26 50.6 54 34 - - 31 103 Vv
* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
Data
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Report #: 43868-1 Date: 2018-12-04
FCC ID: HS9-THX321WF01 IC ID: 573R-THX321WF01

Restricted Band Edge — 802.11g Mode

”Hc':irion - Melville, NY 26818 Dec 3 15:17: 26

Festricted Bondedge

13

Somple Nunber :MEL-583

128! Flycatcher Thermostot
ra C Teat Code, WiFi
Ch, Ant 1
1 18|

a) Hori

N 78 ! f
= 58|
!l""‘ TRy TV
10} " b "
2.3 ’ ) ’ ’ T8 . 5MH=/ ’ ) ) ) z2.415
Frequency (GHz)
P48BH4z Bard - Low charmel Horizantal . TST Rev 9.5 Bl Nev 28IE
Antenna 1: Low Channel Horizontal — Plot
Marker Frequency Meter Det AF SWBOX3 SMA7 SMAS5 Corrected Average Margin Peak PK Azimuth Height Polarity
(GHz) Reading [dB/m] [dB] [dB] [dB] Reading Limit (dB) Limit Margin (Degs) (cm)
(dBuv) (dBuVv/m) (dBuV/m) (dBuV/m) (dB)

1 *239 | 2837 | Pk | 285 7 26 | 25 | 62.67 - - 74 41133 | 152 | 223 H

2 %2389 | 295 Pk | 285 7 26 | 25 63.8 - - 74 -10.2 152 | 223 H

3 *239 | 1571 | RMS | 285 7 26 | 25 | 50.01 54 -3.99 - - 152 | 223 H

4 *239 | 1581 | RMS | 285 7 26 | 25 | 5011 54 -3.89 - - 152 | 223 H
* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
NOTE: Emissions highlighted in the plot above is OATS ambient and not a product of the transmitter.
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Date: 2018-12-04
IC ID: 573R-THX321WF01

Report #: 43868-1
FCC ID: HS9-THX321WF01

| ;”h‘c’:id('n - Melville, NY 2818 Dec 3 15:38: 35

Festricted Bondedge

Somple Nunber:MEL-583

128| ce: Flycatcher Thermostaot
tion FCC Test Code, WiFi
Mode:11g, Low Ch, Ant 1
118 Tested by :Cl

- HAv

5
;j
=
2.3 ) ) ) ) T8 . 5MH=/ 5 415
Frequency (GHz)
[Rerge G2 U/ UBU Rafifttn  Detifog Mods Swsep Fie  Swpo/fade Lswal | Rargo (Ghe) REWUBY Bef/Mtn  Dabifreg Mode Swoop Pra  theaifods  Label
12 31-2. 4% THC=380/ M e FEAK/Pur AvglfMS)  Bepecifuto) BB NAXH Ugrtical 1 ™ 1 t ar fv - 4 I £
P4BBHAz Bard - Low chares! Usrtical . TST Rew 9.5 B1 Hov Z81E
Antenna 1: Low Channel Vertical - Plot
Marker Frequency Meter Det AF SWBOX3 SMA7 SMAS5 Corrected Average Margin Peak Limit PK Azimuth Height Polarity
(GHz) Reading [dB/m] [dB] [dB] [dB] Reading Limit (dB) (dBuVv/m) Margin (Degs) (cm)
(dBuv) (dBuv/m) | (dBuV/m) (dB)
1 *2.39 30.77 Pk 28.5 7 2.6 25 65.07 - 74 -8.93 126 196 \
2 *2.39 30.94 Pk 28.5 7 2.6 25 65.24 - - 74 -8.76 126 196 \
3 *2.39 15.38 | RMS | 285 7 2.6 25 49.68 54 -4.32 126 196 \
4 *2.39 16.11 | RMS | 285 7 2.6 25 50.41 54 -3.59 126 196 \

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection

NOTE: Emissions highlighted in the plot above is OATS ambient and not a product of the transmitter.
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Report #: 43868-1
FCC ID: HS9-THX321WF01

Date: 2018-12-04
IC ID: 573R-THX321WF01

I Residea - Melville, NY
Festricted Bondedge

e Sample Nunkber :MEL-583

185 : : Device: Flycatcher Thermostot
Canfiguration:FLC Teat Code, WiFi
Mode:1lg, High Ch, Ant |

O ] Tested by Cl

26818 Dec 3 16:53:17

onto

Hari

(dBL m)

nJy

Frequency (GHz)

a5 ) ' ) ' 8. 3MH=/ ) ’ ) ) Z.5

Rorge (BHz) L Raf/ees  Det/fvg Mods Sroop Pie  HupaMade Lassal FRarga (GHe) REW S Ref/Mitn  Dabfing Mode Swaop Pre  thpeHode  Lobel
1:2 85-2.553 RLICK" STk ] 2015 FEAK/Pur AvglfMS)  Bepecifuto) BB NAXH Horizorda = M M 1 It ar freg) . 20 1T '™
P4BBHHz Bond - High chermel Horizamtal TST Rew 9.5 BI How ZAIE
Antenna 1: High Channel Horizontal - Plot
Marker Frequency Meter Det AF SWBOX3 SMA7 SMA5 Corrected Average Margin Peak PK Azimuth Height Polarity
(GHz) Reading [dB/m] [dB] [dB] [dB] Reading Limit (dB) Limit Margin (Degs) (cm)
(dBuv) (dBuv/im) | (dBuv/m) (dBuv/m) (dB)
1 *2.484 | 29.68 Pk 28.7 7 2.6 2.6 64.28 - - 74 -9.72 130 296 H
2 *2.484 | 35.29 Pk 28.7 7 2.6 2.6 69.89 - - 74 -4.11 130 296 H
3 *2.484 | 1589 | RMS | 28.7 7 2.6 2.6 50.49 54 -3.51 - - 130 296 H
4 *2.484 | 17.29 | RMS | 28.7 7 2.6 2.6 51.89 54 -2.11 - - 130 296 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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Report #: 43868-1
FCC ID: HS9-THX321WF01

Date: 2018-12-04
IC ID: 573R-THX321WF01

sfesideo - Melville, NY

2818 Dec 3 17:89:15

Festricted Bondedge

Somple Nunber :MEL-583

|25y, oo ot ey e i
Mode:T1g, High Ch, Ant |
55...\%’\:_ Tested by:Cl
. 85;
a |
]
,, 65
=
45}
2. .46 ) ) ) ) 8. 3MH=z/ 2.563
Frequency (GHz)
Forge (8= Seip Pl Fupiods Lo Rarga (6Hz) BB Ref/ittn  DatfFvg Rada Swoop Pia  theoifods  Lobel
1:2785-2.5 ] Brupac [ fut BN MAH U M 2 1 t ar fv . 4 I tcio
P4BBHHz Bond - High chernel Uertical ST Fev 9.5 B1 Nov 28IE
Antenna 1: High Channel Vertical - Plot
Marker Frequency Meter Det AF SWBOX3 SMA7 SMAS5 Corrected Average Margin Peak Limit PK Azimuth Height Polarity
(GHz) Reading [dB/m] [dB] [dB] [dB] Reading Limit (dB) (dBuVv/m) Margin (Degs) (cm)
(dBuv) (dBuv/m) | (dBuV/m) (dB)
1 *2.484 | 29.72 Pk 28.7 7 2.6 2.6 64.32 - - 74 -9.68 85 277 \
2 *2.484 34.27 Pk 28.7 7 2.6 2.6 68.87 - - 74 -5.13 85 277 \%
3 *2.484 | 17.95 | RMS | 28.7 7 2.6 2.6 52.55 54 -1.45 - - 85 277 \
4 *2.484 17.62 RMS 28.7 7 2.6 2.6 52.22 54 -1.78 - - 85 277 \%
* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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Report #: 43868-1
FCC ID: HS9-THX321WF01

Date: 2018-12-04
IC ID: 573R-THX321WF01

Ih‘c’:irion - Melville, NY

2818 Dec 3

5:59: 838

Festricted Bondedge

Somple Nunber :MEL-583

128} D ce: F ycatcher Thermostaot
Configuration:FCC Test Code, WiFi
Mode:llg, Low Ch, Ant £

11@| Tested by Cl

i a8

'

a 98

g

M

n a6 : f

r

-~ 78 ; \

3

o

a

i, - o
10 po
2. 31 18 . SMHz/ £.415
Frequency (GHz)
Sevep Fle  ®wpeifods Lssal | Ferge (GH) REWUBY Faf /it Datifreg Made [ Pia  theoifods  Lobel 1
51 Bmpacifuta] BB MAIH [ra— | H > R Pl e it 0 1T 8

Rev 9.5 Bl Hov ZBIE

Antenna 2: Low Channel Horizontal - Plot

Marker Frequency Meter Det AF SWBOX3 SMA7 SMAS5 Corrected Average Margin Peak PK Azimuth Height Polarity
(GH2) Reading [dB/m] [dB] [dB] [dB] Reading Limit (dB) Limit Margin (Degs) (cm)
(dBuv) (dBuv/m) | (dBuv/m) (dBuV/m) (dB)
1 *2.39 31.94 Pk 28.5 7 2.6 25 66.24 - - 74 -7.76 314 321 H
2 *2.389 | 31.73 Pk 28.5 7 2.6 25 66.03 - - 74 -7.97 314 321 H
3 *2.39 16.38 | RMS | 285 7 2.6 25 50.68 54 -3.32 - - 314 321 H
4 *2.39 16.62 | RMS | 285 7 2.6 25 50.92 54 -3.08 - - 314 321 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band

Pk - Peak detector

RMS - RMS detection

NOTE: Emissions highlighted in the plot above is OATS ambient and not a product of the transmitter.
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Report #: 43868-1
FCC ID: HS9-THX321WF01

Date: 2018-12-04
IC ID: 573R-THX321WF01

| 5Hh‘r:’:irir‘r\ - Melville, NY

- HAv

2818 Dec 3

Festricted Bondedge

Somple Nunber :MEL-583
Device
Conf i gurat ion:FCC
Mode:T1g, Low Ch,
Tested by:Cl

Flycatcher Thermostat
Test Code, WiFi
Ant &

C(dBull/m) Vert

2.3 T8 . 5MH=/ 5 415
Frequency (GHz)
[Rerge G2 U/ UBU Swsep Fie  Swpo/fade Lswal | Rargo (Ghe) REWLEY RefiMitn  Dabiig Rade Swoup Pra  theaifods  Label
12 31-2. 4% THC=380/ M Bupec(futol BN MAXH Ugrtical 1] H M It ar HvglFM . I ok
P4BBHAz Bard - Low chares! Usrtical . TST Rew 9.5 B1 Hov Z81E
Antenna 2: Low Channel Vertical - Plot
Marker Frequency Meter Det AF SWBOX3 SMA7 SMAS5 Corrected Average Margin Peak PK Azimuth Height Polarity
(GHz) Reading [dB/m] [dB] [dB] [dB] Reading Limit (dB) Limit Margin (Degs) (cm)
(dBuv) (dBuv/m) | (dBuv/m) (dBuV/m) (dB)
1 *2.39 26.16 Pk 28.5 7 2.6 25 60.46 - - 74 -13.54 33 112 \
2 *2.39 29.32 Pk 28.5 7 2.6 25 63.62 - - 74 -10.38 33 112 \
3 *2.39 15.64 | RMS | 285 7 2.6 25 49.94 54 -4.06 - - 33 112 \
4 *2.39 1556 | RMS | 285 7 2.6 25 49.86 54 -4.14 - - 33 112 \

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band

Pk - Peak detector
RMS - RMS detection

NOTE: Emissions highlighted in the plot above is OATS ambient and not a product of the transmitter.
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Report #: 43868-1 Date: 2018-12-04
FCC ID: HS9-THX321WF01 IC ID: 573R-THX321WF01

| IIJHC::-ﬂCO Melville, WY 2818 Dec | 15:24: 44
Restricted Bondedge

Jample Mumber :MEL=-583

Device:Flycotcher Thermostot

Configurotion:FCC Test Code, WiFi

Mode:Tlg, High Ch, Ant 2

Tested by:CL

zontal - fv

J Hori

>e
2.46 ) ’ ’ ’ T8, 3HH=z/ 2.563
Frequency (GHz)
[ Fange (5= T Ref/ittn  Dad/fug Mods Sreep Pta  Oapaifode Label [ Fangs &zl FELLE Raf /Rty Det/ibeg Mods vep Fia  WowpaMods Lobel
1:2.46-2 663 03B M e FPEMPar feglFME]  Beeecifutc) B MUH Horizordal - | + " 4 » Mgl ! a il 1 !
P4EEHHz Bond - High chaonnel Horizentel  TST Fev 9.5 Bl Mov 281E
Antenna 2: High Channel Horizontal - Plot
Marker Frequency Meter Det AF SWBOX3 SMA7 SMA5 Corrected Average Margin Peak Limit PK Azimuth Height Polarity
(GHz) Reading [dB/m] [dB] [dB] [dB] Reading Limit (dB) (dBuv/m) Margin (Degs) (cm)
(dBuv) (dBuv/im) | (dBuV/m) (dB)

1 *2.484 | 34.23 Pk 28.7 7 2.6 2.6 68.83 - - 74 -5.17 331 342 H
2 *2.484 | 3554 Pk 28.7 7 2.6 2.6 70.14 - - 74 -3.86 331 342 H
3 *2.484 16.35 RMS 28.7 7 2.6 2.6 50.95 54 -3.05 - - 331 342 H
4 *2.484 | 17.23 | RMS | 28.7 7 2.6 2.6 51.83 54 -2.17 - - 331 342 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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Report #: 43868-1

FCC ID: HS9-THX321WF01

Date: 2018-12-04
IC ID: 573R-THX321WF01

! |:._Hc-"':|c° H_cI\. lle, i-J‘r_ ) 2818 Dec | 15:12 -I-I.
) Restricted Bondedge
- Sample Number:MEL-583
1 BS gy Device:Flycotcher Thermostot
\ Canfiguration:!FLC Teat Code, WiFi
Made:Tlg, High Ch, Ant 2
'i‘--...\)’-—-u—-.u-\'.\ Tested by:CL™
> BS| HER
- | "|_
-
o
g
Lu\, 651 i
_r RPN NTRANE RO | -.—“ L .J;L .IJI_'.'.:M
3 55|
2.48 76 . JMHz/ 2.563
Frequency (GHz)
Fanga (BHz) TR Refittn  Del/Rg Made Sweep Pts  #5upa/Mode Label | Rangs (GHz! FEULVEY Raf/Pitn  Detfiivy Mode Sumep Fis  W5upaMode Label
------ 563 LLLEE" w8 FPEMPar feglFME]  Beeecifutc) B MUH Vartical Fe + M » 1 i 1 tein
R4BEHHz Bond - High chonnel Usrtical TST Fev 9.5 Bl Mov 281E
Antenna 2: High Channel Vertical - Plot
Marker Frequency Meter Det AF SWBOX3 SMA7 SMAS5 Corrected Average Margin Peak Limit PK Azimuth Height Polarity
(GHz) Reading [dB/m] [dB] [dB] [dB] Reading Limit (dB) (dBuVv/m) Margin (Degs) (cm)
(dBuv) (dBuv/m) | (dBuV/m) (dB)
1 *2.484 | 33.19 Pk 28.7 7 2.6 2.6 67.79 - - 74 -6.21 127 254 \
2 *2.484 | 36.59 Pk 28.7 7 2.6 2.6 71.19 - - 74 -2.81 127 254 \
3 *2.484 | 18.38 | RMS | 28.7 7 2.6 2.6 52.98 54 -1.02 - - 127 254 \
4 *2.484 | 18.64 | RMS | 28.7 7 2.6 2.6 53.24 54 -.76 - - 127 254 \%

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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Report #: 43868-1 Date: 2018-12-04
FCC ID: HS9-THX321WF01 IC ID: 573R-THX321WF01

Restricted Band Edge — 802.11n HT20 Mode

| _UHc-_.-:Ico Melville, NY 20818 Dec 4 B9:34:25
- Restricted Bondedge
- Sample Number:MEL-583
128 t ! ! H Device:Flycotcher Thermostot
Configuration:FLC Test Code, WiFi
Made:1In HT28, Low Ch, Ant |
118} i i i i Tested by:CL
> 1og| P i

CdBull/m) Horizontaol

2 18 . SMHz/ 2.415
Frequency (GHz)
BTG = - T D G T - D
FJPP\‘III.- Bod - Low charnel Horizental TST Fev 9.5 B1 Nav 281E
Antenna 1: Low Channel Horizontal — Plot
Marker Frequency Meter Det AF SWBOX3 SMA7 SMAS5 Corrected Average Margin Peak PK Azimuth Height Polarity
(GHz) Reading [dB/m] [dB] [dB] [dB] Reading Limit (dB) Limit Margin (Degs) (cm)
(dBuv) (dBuVv/m) (dBuV/m) (dBuV/m) (dB)

1 *239 | 30.16 | Pk | 285 7 26 | 25 | 64.46 - - 74 -9.54 149 | 106 H

2 *239 | 3457 | Pk | 285 7 26 | 25 | 68.87 - - 74 5.13 149 | 106 H

3 *239 | 159 | RMS | 285 7 26 | 25 50.2 54 3.8 - - 149 | 106 H

4 *239 | 173 | RMS | 285 7 26 | 25 51.6 54 2.4 - - 149 | 106 H
* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
NOTE: Emissions highlighted in the plot above is OATS ambient and not a product of the transmitter.
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Report #: 43868-1
FCC ID: HS9-THX321WF01

Date: 2018-12-04
IC ID: 573R-THX321WF01

| "LI'HCL ideo H_c Iwille, NY . 20818 Dec 4 B9:52 _‘I-'|_
- Restricted Bondedge
- Sample Number:MEL-583
126] Device:F lycotoher Thermostot
Configuration:FIC Teat Code, WiFi
Made:1In HT2B, Low Ch, Ant |
118 Tested by:CL
. 18@
L=
— =Tl
8
Lu\, 86| H :
g -
3 78| " "
g ! |
~ &al - : Y |
[N AL L
Ty T e
s@| : : : f
2.3 T8 . SHH=z/ Z2.415
Frequency (GHz)
Fange (Ee] TR Ref/iittn  Dat/fiy Meds Sreep Phs  Bapaifode  Lobel | Fange t6He! ] Raf/ftn  Detiitg fods Sweep Fia  fowpaMede Label
22418 1038 e FPEMPar feglFME]  Beeecifutc) B MUH Vartical Fe 1) » » " ' +
p4EEHHz Bond - Low charnel Usrtical T Fev 9.5 Bl Mov 281E
Antenna 1: Low Channel Vertical - Plot
Marker Frequency Meter Det AF SWBOX3 SMA7 SMAS5 Corrected Average Margin Peak Limit PK Azimuth Height Polarity
(GHz) Reading [dB/m] [dB] [dB] [dB] Reading Limit (dB) (dBuVv/m) Margin (Degs) (cm)
(dBuv) (dBuv/m) | (dBuV/m) (dB)
1 *2.39 37.01 Pk 28.5 7 2.6 25 71.31 - - 74 -2.69 34 135 \
2 *2.389 | 38.46 Pk 28.5 7 2.6 25 72.76 - - 74 -1.24 34 135 \
3 *2.39 18.85 | RMS | 285 7 2.6 25 53.15 54 -.85 - - 34 135 \
4 *2.39 19.37 | RMS | 285 7 2.6 25 53.67 54 -.33 - - 34 135 \

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band

Pk - Peak detector
RMS - RMS detection

NOTE: Emissions highlighted in the plot above is OATS ambient and not a product of the transmitter.
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Report #: 43868-1
FCC ID: HS9-THX321WF01

Date: 2018-12-04
IC ID: 573R-THX321WF01

Re=idea Melville, NY
1151 - - - - - - .
-

westric

Configuration:FCC

Tested by:CL

Jample Mumber :MEL=-583

Davice: Flycatcher Thermostat
Teat Code, WiFi
Mode:11n HTZB, H:gl. Ch, Ant |

2018 Dec 3 £9:59:49

ted Bondedge

>
©
T
o
N
U =Y OUUUOOU OO O SOOI s .. 1 1PN O OSSO SO SOOI U
o
’\ o ekl .u.-u_k.u-L Lk Lk gl
2 sel L ¥ P e i e -
f_f oo
- 4 IJ ................................................................................................................................................................................................................................................
>e
2.4¢6 76 . JMHz/ 2.563
Frequency (GHz)
[ Fange (5= TEU/UE Refittn  Dad/fug Mods Sreep Pta  Oapaifode Label [ Fangs &zl FELLE Raf /Rty Det/ibeg Mods vep Fia  WowpaMods Lobel
1:2.46-2 563 03B M w8 FPEMPar feglFME]  Beeecifutc) B MUH Horizordal - | - ¥ : » vy [ P! a i ' 1
P4BEHHz Bond - High chaonnel Horizentel TST Fev 9.5 Bl Mov 281E
Antenna 1: High Channel Horizontal - Plot
Marker Frequency Meter Det AF SWBOX3 SMA7 SMA5 Corrected Average Margin Peak PK Azimuth Height Polarity
(GHz) Reading [dB/m] [dB] [dB] [dB] Reading Limit (dB) Limit Margin (Degs) (cm)
(dBuv) (dBuv/im) | (dBuv/m) (dBuv/m) (dB)

1 *2.484 | 31.97 Pk 28.7 7 2.6 2.6 66.57 - - 74 -7.43 163 241 H

2 *2.484 | 34.59 Pk 28.7 7 2.6 2.6 69.19 - - 74 -4.81 163 241 H

3 *2.484 16.93 RMS 28.7 7 2.6 2.6 51.53 54 -2.47 - - 163 241 H

4 *2.484 | 17.23 | RMS | 28.7 7 2.6 2.6 51.83 54 -2.17 - - 163 241 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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